\\5 TIMBERWOLF®
'z Lead the Pack

TW 230HB/230VTR

C190-0301 - Rev:10.0




) L

Z |

timberwolf-uk.com

timberwolf-houtversnipperaar.nl

timberwolf-hacksler.de

timberwolf.fr

timberwolfchippers.com.au



http://timberwolf-uk.com
http://timberwolf.fr
http://timberwolf-hacksler.de
http://timberwolf-houtversnipperaar.nl
http://timberwolfchippers.com.au

PDF document links - click on the page numbers shown on the TW230HBPetrol /|  TW230HBDiesel [ |  TW230VTRPetrol[ |  TW230VTRDiesel [ ]

content pages to go directly to the correct parts page. Click on the
model name at the top of the page to return to the contents pages.

C190-0301 - Rev:10.0 1/84



TW 230HB Petrol ||

PDF document links - click on the page numbers shown on the
content pages to go directly to the correct parts page. Click on the

TW 230HB Diesel TW230VTRPetrol | |  TW230VTR Diesel [ |

model name at the top of the page to return to the contents pages.

29150

30
67
64/69
75
70
32
62 0 - - L
'] []
O 5
@ L g P ‘
7 : T
12— JHek X : N
’ ‘I———— gy B = i
48
[s6] [77] [79][44] [36]

71/74

8/10/11

C190-0301 - Rev:10.0




content pages to go directly to the correct parts page. Click on the
model name at the top of the page to return to the contents pages.

PDF document links - click on the page numbers shown on the TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol[v']  TW230VTRDiesel [ ] @

27126

| : ?’ E
B ' c G
P e T
A\ v c— 23
=)
s 22
i i

C190-0301 - Rev:10.0 3/84



@
[ 7]
2
=
(-]
—
—d
[—]
oo
(]
=
f—

TW 230VTR Petrol ||

TW 230HB Diesel [ |

TW 230HB Petrol ||

PDF document links - click on the page numbers shown on the

content pages to go directly to the correct parts page. Click on the
model name at the top of the page to return to the contents pages.

29|26

66/69

22

73/74

Y

[38][58][61]

80/84

..__.. _, \ .. .,‘__

/

* _

AR

S\

jin,

)

Z0 T

V@

4/84

C190-0301 - Rev:10.0



TW 230HB Petrol TW230HBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [ | %

ITEM NO. | PART NUMBER DESCRIPTION Qry.
1 C008.0818 M12 X 70 HEX SET ZIP 8.8 4
2 €021-0107 M12 STD A WASHER Z/P 8.8 10
3 Ccoz21-0127 112 STD C WASHER Z/P 8.8 10
4 C031-0166 M12 TYPE P NYLOC NUT Z/P 8
5 | cozo122 M6 STD C WASHER Z/P 8.8 12
6 C031-0120 M5 TYPE T NYLOG NUT Z/P 3

C103-0161 7 C031-0124 M10 TYPE T NYLOC NUT Z/P 4
8 C021-0108 M10 STD A WASHER Z/P 8.8 T
S L 0210126 |  M0STDCWASHERZP 4
10 C031-0164 M10 TYPE P NYLOC NUT Z/P 2
1 C013-0308 M5 X 25 POZI PAN ZIP 4.8 3
12 C002-0812 M12 X 40 HEX SET ZIP 8.8 4
13 C002-0708 M10 X 25 HEX SET ZIP 8.8 7
14 €002-0726 M10 X 120 HEX SET ZIP 8.8 1
15 C002-0810 M12 X 30 HEX SET ZIP 8.8 4
16 C045-0105 4.8 X 12 ALU/STEEL RIVET 8
17 €002-0609 Me X 25 HEX SET ZIP 8.8 2
18 C021-0125 M8 STD C WASHER Z/P 8.8 12
19 €031-0163 M8 TYPE P NYLOC NUT ZP 2
20 €002-0607 M8 X 20 HEX SET ZIP 8.8 4
21 €031-0123 M8 TYPE T NYLOC NUT ZP 4
22 C002-0714 110 X 50 HEX SET ZIP 8.8 1
23 P0000074 AL-KO 161 S CAST TOW HEAD 1
- C1a320113 |BEAMCHASSIS OPPOSITE OF C132-| 4
25 c1a20114 | BEAMCHASSIS NS OPPOSITE OF )
26 P0001364F BREAK AWAY CABLE GUIDE 1
27 PO0008E3F BRACKET LIGHT SOCKET 1
28 PO000TS4F BRACKET TANK SUPPORT 1
29 C104-0104 AL-KO 750KG BRAKED AXLE 1
30 19858 5.0M CURLY CABLE 13 PIN EURO 1
31 ekl TV1230 PAHB LIGHTBOARD 1
m C108.0103 [JOCKEY WHEEL 46mm 200 KG NOSE| 4
33 P0001400 CLAMP MODIFIED 1
34 P0001399 CLAMP HANDLE 1
36 POOO1404 LED LIGHT HARNESS 1
- N TW230HBP ENGINE BRIDGE "
37 ©194-0102 |STATUTORY PLATE-CE & ECWVTA | 1
w | owenn [FimEmERECE-|
39 P0001430 7113 PLUG HOLDER 1
40 C045-0105. 4.8 X 12 ALU/STEEL CSK RIVET )
Y C078-0131 TIE MOUNT 9
o | cosom | SWETCOISRIR |

C190-0301 - Rev:10.0 5/84



TW 230HB(a) Petrol [v'| ~ TW230HBDiesel [ |  TW230VTRPetrol [_|  TW230VTR Diesel [ | %

ITEM NO. | PART NUMBER DESCRIPTION TY.
co21-0127 M12 STD C WASHER ZIP 8.8 22
2 €002-0809 W12 X 25 HEX SET Z/P 8.8 8
3 C021-0126 M10 STD C WASHER Z/P 8
4 C002-0709 W10 X 25 HEX SET Z/P 8.8 3
- 5 C031-0185 W12 TYPE P NYLOC NUT ZIP 10
6 €021-0125 M8 STD C WASHER Z/P 8.8 8
7 €002-0607 W8 X 20 HEX SET Z/P 8.8 2
s €031-0123 M8 TYPE T NYLOC NUT ZIP 2
9 €021-0106 M10 STD A WASHER Z/P 8.8 2
10 C002.0714 | M10X 50 HEXSETZIP 8.8 2
1 €013-0309 M5 X 30 POZI PAN Z/P 4.8 3
12 co21-0122 I Ms STD C WASHER Z/P 8.8 1_2 I
13 €031-0120 | M5 TYPE T NYLOC NUT Z/P 3
14 C002-0812 |  M12X40HEXSETZIP 848 6
15 | wHEEL BoLT [BOLTM121.5 WHEEL -SUPPDWITH|
16 C002-0609 M8 X 25 HEX SET Z/P 8.8 2
17 €031-0163 M8 TYPE P NYLOC NUT Z/P 2
18 CO08-0826 M12 X 120 HEX BOLT ZiPge 2_
19 €031-0164 M10 TYPE P NYLOC NUT Z/P 2
20 C045-0105 4.8 X 12 ALUISTEEL RIVET 14
21 ©132-0331 TSI A CHie S BERMR 1
Ci3zosas | TW23OHAIP CHASSIS FRONT PLATE|
W20 PAHB | TW230 PAHE LIGHTBOARD 1
PO000754F BRACKET TANK SUPPORT 1
P0001404 LED LIGHT HARNESS 1
19658 3.0M CURLY CABLE 13PINEURO | 1
©194-0102 |STATUTORY PLATE - CE & ECWVTA | 1
©132-0330 TWZIDHIAIE CHASSIS BEAM 1
€021-0107 M12 STD A WASHER Z/P 8.8 6
€0310124 |  M10 TYPE T NYLOG NUT Z/P 1
P0000827 UNBRAKE AXLE 1
P0001455 SWAN NECK 1
P0000363 WHEEL CHOCK HOLSTER 2
34 1390 WHEEL CHOCK 2
35 ©002-0820 M12XB0HEXSETZP88 | 2
36 | C045-0105. | 4.8 X 12 ALU/STEEL RIVET 9
a7 ©103-0104 AL-KO ARRESTING CABLE 1
38 | co7s-0i31 TIE MOUNT 9
» | coros TW230 PETROL ENGINE BRIDGE | 4
o C108.0103 [OCKEY WHEEL 48mm 200 KG NOSE|
1 P0001400 CLAMP MODIFIED 1
42 P0001399 CLAMP HANDLE 1
43 C191-0106 | LOCK BARREL WITH SAFETY-BALL | 1

C190-0301 - Rev:10.0 6/84



TW 230HB Petrol TW 230HB Diesel |:|

TW 230VTR Petrol [_|

TW 230VTR Diesel ||

—— -
- S

-
T i

ITEMNO. | PART NUMBER DESCRIPTION QTy.
1 C021-0106 M10 STD A WASHER Z/P 8.8 7
.2- C021-0126 M10 STD C WASHER ZIP 1
3 WHEEL BOLT BOLT M121.5 W;'IELEé. = SUPP'D WITH 8
4 4074 TERMINAL - BATTERY TERMINAL KIT - 1
5 4074 TERMINAL + BATTERY TERMINAL KIT + 1
[ C002-0711 M10 X 35 HEX SET Z/P 8.8 1
T C021-0125 M8 STD C WASHER Z/IP 8.8 18
8 C002-0708 M10 X 26 HEX SET Z/P 8.8 13
9 C002-0607 M8 X 20 HEX SET Z/IP 8.8 20

10 P0O002292 WHEEL 13 INCH TYRE 176 2
1" P0O002192 CLAMP PROP STAND 1

12 P0O001308 PROF STAND 1

13 4210 BATTERY 12V 1

14 POO00BO1F BATTERY CLAMP BRACKET 1

15 C031-0163 M8 TYPE P NYLOC NUT Z/P 16
16 C045-0105. 4.8 X 12 ALU/STEEL CSK RIVET

17 C021-0122 M5 STD C WASHER Z/P 8.8 8
18 C021-0106 M8 STD A WASHER Z/P 8.8 18
19 C013-0307 M5 X 20 POZI PAN ZIP 4.8 4
20 C€021-0102 M5 STD A WASHER Z/FP 8.8 4
21 C031-0160 M5 TYPE P NYLOC NUT Z/P 4
22 C024-0103 M8 X 30 MUDGUARD WASHER Z/F 8.8 8
23 Co78-0131 TIE MOUNT 2
24 PO00D0DEEEF MOUNT MUDGUARD 2
25 P0002291 MUDGUARD 2
@ | moses |WCGRREREECE] |

27 18919 SUPPORT FOR LIGHT REFLECTOR 2
28 18922 REFLECTOR CLEAR ROUND FRONT 2
29 18923 REFLECTOR AMBER ROUND SIDE 2
m | e |PUSKETRREcTosmRcw ]

3 C002-0607 ME X 20 HEX SET ZIP 8.8 2
32 C021-0105 Mg STD A WASHER Z/P 8.8 2
33 PO003453F CEE TOP BRACKET ASSEMBLY 1

34 19389 DIRECTDN#LgE{:IgEDL VALVE NO 1

35 HY386 WASHER DOWTY 358" 4
36 HY161 ADAPTOR MM 3/8 - 3/8 4

C190-0301 - Rev:10.0

1/84




TW230HBPetrol [ |  TW 230HB Diesel TW 230VTR Petrol [_|

TW 230VTR Diesel | |

C103-0101

*A1 Chassis and earlier use PO0000074 with bolt
on jockey wheel. A2 Chassis use C103-0146 with
integrated jockey wheel clamp.

PART

memNo. | (EeRTo DESCRIPTION ary.
1 [ coz1-0127 | m2STDCWASHER ZP 8.8 22
2 [ c031-0165 |  M12 TYPEP NYLOC NUT ZIP 8
3 | C021-0107 |  M12STDA WASHER Z/P 88 2
4 | coz1-0122 M5 STD C WASHER Z/P 8.8 13
5 | C031-0124 | W10 TYPE T NYLOC NUT Z/P 4
6§ | C021-0106 |  M10STD A WASHER Z/P 8.8 12
7 | C031-0164 | W10 TYPE P NYLOC NUT Z/P 2
8 | coz21-0126 M10 STD C WASHER Z/P 2
s | co13-0309 MS x 30 Pozi Pan ZIP 4.8 3
10 | Co02-0812 M12 X 40 Hex Set ZIP 8.8 4
11 | co02-0809 W2 X 25 Hex Set ZIP 8.8 8
12 | C002-0709 M10 x 25 Hex Set ZIP 8.8 6
13 | co02.0714 M10 x 50 Hex Set ZIP 8.8 1
14 | C031-0120 M5 TYPE T NYLOC NUT ZIP 3
15 | C002-0830 M2 x 76 Hex Bolt ZIP 8.8 4
w | owmarn [ BTSN |
17 | cooz-0726 M10 X 120 Hex Set ZIP 8.8 1
18 | cors-0131 TIE MOUNT 10
19 | C045-0105. | 4.8 x 12 Alu/Steel CSK Rivet 2
20 | C0450104. | 4816 AlulSteel CSK Rivet 8
n | o |t i e |
m | crasorss | TWODE ChasssBeam NS opp |
23 | P0000074*|  Al-ko 161 S Cast Tow Head 1
24 | P000O754F Bracket Tank Support 1
25 PO0OBSTF Bracket Engine Front 41
26 | P0000SG3F Bracket Light Socket 1
27 PO0008ESF Bracket Engine Rear Lower 1
28 | P0001404 Led Light Harness 1
29 | P0001306 Alko 1000kg braked axle 1
30 | PO001354F |  BREAK AWAY CABLE GUIDE 1
31 19658 3.0M Curly Cable 13 Pin Euro 1
32 | ctosotos | Jockey Wheeldsmm200 kg Nose | 4
33 | P0001400 Clamp Modified 1
3¢ | Po0o13se CLAMP HANDLE 1
I e TW230 HBD Lightboard 1
3% | P0001430 7113 Plug Holder 1

C190-0301 - Rev:10.0

8/84




TW 230HB Petrol [_|

TW 230H(a) Diesel

TW 230VTR Petrol [_|

TW 230VTR Diesel ||

ITEM NO. |PART NUMBER DESCRIPTION QTy.

1 co21-0127 M12 STD C WASHER Z/P 8.8 28
2 C002-0809 M12 x 25 Hex Set Z/P 8.8 12

3 C002-0812 M12 x 40 Hex Set ZIP 8.8 2

4 C031-0165 M12 TYPE P NYLOC NUT Z/P 8

6 C002-0811 M12 x 35 Hex Set Z/P 8.8 4

6 C021-0106 M10 STD A WASHER Z/P 8.8 4

7 C002-0709 M10 x 25 Hex Set Z/P 8.8 2
8 Co21-0126 M10 STD C WASHER Z/P 10

Bolt M12 1.5 Wheel - Supp'd

] Wheel bolt with axle 8

10 C002-0707 M10 x 20 HEX SET Z/IP 8.8 8

" C002-0713 M10 x 45 Hex Set Z/P 8.8 2

12 C031-0124 M10 TYPE T NYLOC NUT Z/P 2

13 C002-0826 M12 x 120 Hex Set Z/IP 8.8 2

14 C045-0105 4.8 x 8 Alu/Steel Rivet -]

15 PO00B5TF Bracket Engine Front 1

16 PO00OTS4F Bracket Tank Support 1

17 P0O000827 Unbrake Axle 1

18 PO0O00SESF Bracket Engine Rear Lower 1

Beam Chassis NS Opposite of
18 P0001350F iR 1
Beam Chassis NS Opposite os

20 PO001351F POOCIZEE 1

27 PoO01353F |Bracket Chasﬂ: :'\,djus‘tahle Tow| 1

’ . 22 PO001455 Swan Neck 1
_' 23 C194-0102 | Statutory Plate - CE & ECWVTA 1

|"2‘5\‘||'/;$\_ Jockey Wheel 48mm 200 kg

Nl R 24 €108-0103 Nose Weight 1
25 P0001400 Clamp Modified 1

26 P0001399 CLAMP HANDLE 1

TW230 HBD
27 Lightboard TW230 HBD Lightboard 1

C190-0301 - Rev:10.0

9/84




TW230HBPetrol [ |  TW230HBDiesel [']  TW230VTRPetrol [ |  TW230VTR Diesel [ | %

ITEM NO. | PART NUMBER DESCRIPTION
1 €021-0126 M10 STD C WASHER Z/P 8
2 €002-0707 M10 X 20 HEX SET ZIP 8.8 9
3 | wheeLgoLr [BOLT MiZ 1.5 WHEEL - SUPPDWITH| g
4 C021-0106 M10 STD A WASHER ZIP 8.8 2
5 C013-0307 M5 X 20 POZI PAN Z/P 4.8 4
6 €021-0102 M5 STD A WASHER Z/P 8.8 4
T C031-0160 M5 TYPE P NYLOC NUT ZIP 4
8 C002-0607 M8 X 20 HEX SET Z/P 8.8 12
4 C031-0163 M8 TYPE P NYLOC NUT ZIP 12
10 C021-0125 M8 STD C WASHER Z/P 8.8 12
1" WAT14 M8X30 MUDGUARD WASHER BZP. 8
12 C€021-0105 M8 STD A WASHER Z/F 8.8 4
13 C045-0106. 4.8 X 12 ALU/STEEL RIVET ]
14 C002-0712 M10 X 40 HEX SET Z/P 8.8 1
15 POO0DGEEF MOUNT MUDGUARD 2
16 P0002281 MUDGUARD 2
17 P0000818 WHEEL 13 INCH TYRE 185 2
18 18922  |REFLECTOR CLEAR ROUND FRONT| 2
19 18923 REFLECTOR AMBER ROUND SIDE | 2
20 PO002192 CLAMP PROP STAND 1
21 P0001309 PROP STAND 1
22 C131-0556 0S REFLECTOR BRACKET 1
23 C131-0557 NS REFLECTOR BRACKET 1
24 C194-0102 STATUTORY PLATE - CE & ECWVTA 1
C190-0301 - Rev:10.0 10/84




TW 230HB Petrol [_|

TW 230HB Diesel

TW 230VTR Petrol [_|

TW 230VTR Diesel ||

memno. | (ERRT . DESCRIPTION Qry.
1 18197 SPRING CLIP 1
2 C021-0106 M10 STD A WASHER Z/P 8.8 12
) 3 C031-0164 M10 TYPE P NYLOC NUT Z/P 7
!:.'f;{l’:\\ﬂ ; 4 €021-0105 M8 STD A WASHER Z/P 8.8 2
N~ 5 c021-0123 M8 STD C WASHER ZIP 8.8 2
\‘I_SK“T E P ,:.'\';O\,) B C045-0102 4.8 X 12 ALU/STEEL CSK RIVET 1
_ T |renmams (| BATTERY TERMINAL KIT - 1
L T BATTERY TERMINAL KIT + 1
9 C002-0711 M10 X 36 HEX SET ZIP 8.8 1
10 | coz1-0126 M10 STD C WASHER Z/P 2
1 | cooz-0710 M10 X 30 HEX SET Z/P 8.8 2
12 | cooz-0714 M10 X 50 HEX SET ZIP 8.8 4
13 C002-0809 M12 X 256 HEX SET Z/P 8.8 1
14 c021-0127 M12 STD C WASHER Z/P 8.8 1
15 | C002-0608 M8 X 25 HEX SET ZIP 8.8 2
16 | C002-0407 M6 X 20 HEX SET ZIP 8.8 2
17 P0000398 ENGINE AV MOUNT 1
18 | PO000BOTF |  BATTERY CLAMP BRAGKET 1
19 PO0O01635M | SQUARE BOSS AV MOUNT ENGINE 2
20 0085 FUEL FILTER 1
21 0807 FUEL PUMP 1
22 4210 BATTERY 12V 1
2 4315 PRE- FUEL FILTER 1
24 18522 AV BUSH ENGINE MOUNT M12 2
25 | P0001430 713 PLUG HOLDER 1
G190-0301- Rev:10.0 11/84




TW 230HB Petrol TW 230HB Diesel [| ~ TW230VTRPetrol [ |  TW230VTR Diesel [ | %

ITEM NO. NE{.’;ER DESCRIPTION ary.
1 C002-0607 | M8 X 20 HEX SET Z/P 8.8 4
2 C021-0125 M8 STD C WASHER Z/P 8.8 12
3 C031-0123 M8 TYPE T NYLOC NUT Z/P 4
4 €002-0710 M10 X 30 HEX SET Z/P 8.8 2
] C021-0108 M10 STD A WASHER Z/P 8.8 b

- s C021-0123 M6 STD C WASHER Z/P 8.8 4
7 C031-0161 M6 TYPE P NYLOC NUT Z/P 4
8 C021-0122 M5 STD C WASHER Z/P 8.8 4
9 C031-0160 M5 TYPE P NYLOC NUT Z/IP 4
10 €045-0100 4 X 10 ALUISTEEL RIVET 6
1 €002-0608 M8 X 25 HEX SET Z/P 6.8 2

12 €031-0163 M8 TYPE P NYLOC NUT Z/P 2
13 €031-0164 M10 TYPE P NYLOC NUT ZIP 2
14 €002-0707 M10 X 20 HEX SET Z/P 8.8 1
i P0000864F | LIGHTBOARD ASSEMBLY (PETROL)| 1
€131-0520 | LIGHTBOARD ASSEMBLY (DIESEL) | 1
16 | P0O000BOZF | BRACKET FUNNEL SUPPORT 1
17 P0001406 OIS LED CLUSTER 1
18 P0001405 N/S LED CLUSTER 1
19 P0001407 LIGHTING ASSEMBLY LED 2
20 17895 CLIP NUMBER PLATE 2
NUMBER
21 PLATE NUMBER PLATE MOCK UP 1
MOCK UP

C190-0301 - Rev:10.0 12/84



TW 230HB Petrol ||

TW 230HB Diesel [ |

TW 230VTR Petrol

TW 230VTR Diesel | |

PART
ITEM NO. NUMBER DESCRIPTION QTy.
1 C021-0105 M& STD A WASHER Z/P 8.8 7
2 C002-0616 M8 x 60 Hex Set Z/P 8.8 3
3 C031-0163 M8 TYPE P NYLOC NUT ZIP 3
4 C005-0610 M8 x 30 Skt Cap Z/P 12.9 1
5 C002-0809 M12 x 25 Hex Set Z/P 8.8 8
M12 VTR Track Base Washer
] co24-0110 Stainless Steel 316 8
7 P0001666 VARIABLE WIDTH TRACK BASE 1
8 c146-0162 | TW230VTR CHASSIS STAND-OFF 2
ASSY
9 PO0016T8F Jacking Beam 1
TW230 VTR
10 Hydraulic TW 230 VTR Hydraulic Manifold 1
Manifold Assembly
Assembly
11 C082-0135 HOSE CLIP SPACER 1
12 C082-0136 HOSE CLIP PLATE 1
P0002544 R/H Track Frame Assembly
P0002543 L/H Track F A bl £016-0100
racl rame Assembply C106-0106 ‘o’ Rlng Seal Kit

Rubber Track

C181-1000 230x48x70
Grease Nipple

D iamar

& e

C106-0105 C106-0104
Front Idler with Tensioner Roller
Assembly

ey e

C106-0102
Hydraulic Drive
Motor

C106-0103
Drive Sprocket

C190-0301 - Rev:10.0

13/84




TW 230HB Petrol [_|

TW 230HB Diesel [ |

TW 230VTR Petrol

TW 230VTR Diesel ||

memno. | (FART DESCRIPTION ary.
1 co21-0107 M12 STD A WASHER Z/P 8.8 22
2 C002-0810 M12 X 30 HEX SET Z/P 8.8 28
3 co21-0127 M12 STD C WASHER Z/P 8.8 8
4 C021-0106 M10 STD A WASHER Z/P 8.8 8
5 €021-0126 M10 STD C WASHER Z/P 8
8 co02-0707 M10 X 20 HEX SET Z/P 8.8 6
7 €002-0710 M10 X 30 HEX SET Z/P 8.8 4
8 C031-0164 M10 TYPE P NYLOC NUT Z/P 4
9 €021-0101 M4 STD A WASHER Z/P 8.8 2
10 | C013-0210 M4 X 35 POZI PAN Z/P 4.8 2
11 | cooz-o709 M10 X 25 HEX SET Z/P 8.8 2
12 | CO015.0305 | M5X 16 SKT CSK SETZ/P 10.9 6
13 | co21.0122 M5 STD C WASHER Z/P 8.8 3
14 | C021-0102 M5 STD A WASHER Z/P 8.8 3
15 | C031-0120 M5 TYPE T NYLOC NUT Z/P 6
16 | C002-0830 M12 X 170 HEX BOLT Z/P 8.8 1
17 | co3t0125 M12 TYPE T NYLOC NUT ZIP 1
18 | C045-0105 4.8 X 12 ALUISTEEL RIVET 12
19 | C002-0405 M6 X 16 HEX SET Z/P 8.8 2
20 | co021-0123 M6 STD C WASHER Z/P 8.8 2
21 €002-0608 M8 X 25 HEX SET Z/P 8.8 2
22 | C021-0105 M8 STD A WASHER Z/P 8.8 2
25 | ctovones | TWRIVIRE FUNNEL SURPORT 1
24 P0001689 | JACKING BEAM COVER PLATE 2
25 | PODO1717F BRACKET CHASSIS WINCH 1
2 Gl Gags | TWZSIVIRFLATE TANK SUPFORT | 4
27 | C132-0316 | TW230VTR CHASSIS BEAM OS 1
28 | ©132-0317 | TW230VTR CHASSIS BEAM NS 1
29 EL1348 | SWITCHLIMIT (METAL PLUNGER) | 1
30 4092 OVER CENTRE CATCH 2
31 ©194-0103 STATUTORY PLATE - CE 1
3 || cnvonis | TWANVIRECNORNE BRIDGE 1
33 | ciar-0152 P e baan e 1
34 | C107-0154 TW230VTRP DCY BRACKET 1
i 15363 | DIRECTIONAL CONTROL VALVENO | 4
36 HY396 WASHER DOWTY 3/8" 4
a7 HY161 ADAPTOR MM 3/8 - 3/8 4
38 | C137-0192 HOSE GUARD 1
€190-0301 - Rev:10.0 14/84




TW230HBPetrol [ |  TW230MBDiesel [ |  TW230VTRPetrol [v|  TW230VTR Diesel [ | %

ITEM NO. | PART NUMBER DESCRIPTION
1 C002-0607 M8 X 20 HEX SET Z/P 8.8 1
2 C021-0125 M8 STD C WASHER Z/P 8.8 1
3 P0002617F BATTERY CLAMP 1
4 C132-0376 |TW230VTR BATTERY TRAY ASSY| 1
5 4074 BATTERY TERMINALS KIT 1
6 4210 BATTERY 12V 1

TW230 VTR
1| swoon yogeoeT
ASSEMBLY
8  |Tw230 VTR STEP TW 230 VTR STEP 1
9 Ctatours  [TW23OVTRP SPRING HANGEROS| 4
10 C021-0108 M10 STD A WASHER Z/P 8.8 4
11 C002-0709 M0 X 25 HEX SET ZIP 8.8 8
12 C021-0107 Mi2STDA WASHERZP 88 | 2
13 C007-0829 M8 X 150 HEX BOLT 2/P 8.8 1
o, 14 C031-0125 MIZTYPETNYLOCNUTZIP | 1
P ) 15 C002-0807 M12 X 20 HEX SET ZIP 8.8 1
() | 16 C021-0127 Mi2STD C WASHERZIP 83 | 3
i |‘ 34 17 C002-0810 NH2 X 30 HEX SET ZIP 8.8 2
18 C021-0126 M10 STD C WASHER ZIP 5
3y 19 C002-0707 M10 X 20 HEX SET Z/P 8.8 1
o

C190-0301 - Rev:10.0

15/84




TW 230HB Petrol ||

TW 230HB Diesel [ |

TW230VTRPetrol [_|  TW230VTR Diesel

PART

ITEMNO. | nNUMBER DESCRIPTION QTy.
1 C021-0105 M8 STD A WASHER Z/P 8.8 T
2 C002-0616 M8 X 60 HEX SET Z/P 8.8 3
3 C031-0163 M8 TYPE P NYLOC NUT Z/P 5
4 C021-0125 M8 STD C WASHER Z/P 8.8 4
5 C002-0609 M8 X 25 HEX SET Z/P 8.8 2
6 co21-0106 M10 STD A WASHER Z/P 8.8 4
7 C007-07186 M10 X 45 HEX BOLT Z/P 8.8 4
8 C005-0610 M8 X 30 SKT CAP ZIP 12.9 1
9 C021-0103 M6 STD A WASHER Z/P 8.8 4
10 C002-0407 M6 X 20 HEX SET Z/P 8.8 2
1 C031-0121 M6 TYPE T NYLOC NUT Z/P 2
12 C002-0809 M12 X 25 HEX SETZ/P 8.8 8
13 C024-0110 M12 VTR TRACK BASE WASHER 8

STAINLESS STEEL 316
14 PO001635M | SQUARE BOSS AV MOUNT ENGINE 2

15 | P0001666 | VARIABLE WIDTH TRACK BASE 1
16 | cidsot6z | TW230VTR CHASSIS STAND-OFF |
ASSY
17 | PO0O1678F JACKING BEAM 1
18 PO001719F BRACKET FUEL PUMP 2
18 18522 AV BUSH ENGINE MOUNT M12 2
TW230 VTRD
50 | HYDRAULIC |TW230 VTRD HYDRAULIC MANIFOLD|
MANIFOLD ASSEMBLY
ASSEMBLY

P0002544 R/H Track Frame Assembly

P0002543 L/H Track Frame Assembly ‘O’CR()igg-g;g?Kit
C106-0106
Rubber Track
€181-1000 230x48x70

Grease Nipple

C106-0102

Hydraulic
Drive Motor
C106-0105 C106-0104 C106-0103
Front Idler with Tensioner Roller Drive Sprocket

Assembly

C190-0301 - Rev:10.0

16/84



TW230HBPetrol [ |  TW230MBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [v/] %

memno. | (FRRT . DESCRIPTION QTy.
(z7) 1 €021-0127 | WM12STD C WASHER ZIP 8.8 22
T 2 Co002-0810 M12 X 30 HEX SET ZIP 8.8 22
3 0210126 M10 STD C WASHER Z/P 14
4 C002-0707 M10 X 20 HEX SET ZIP 8.8 a
5 0020710 M10 X 30 HEX SET ZIP 8.8 6
6 C031-0164 | W10 TYPE P NYLOC NUT ZIP 6
7 co21-0101 M4 STD A WASHER Z/P 8.8 4
8 C035-0102 | M4 TYPE P NYLOC NUT Z/P 2
-] C013-0211 M4 X 40 POZI PAN ZIP 4.8 2
10 | C021-0106 | M10STD A WASHER Z/P 8.8 4
1M C002-0709 M10 X 25 HEX SET Z/IP 8.8 2
12 | C015-0305 | M5X16SKTCSKSETZP108 | 6
13 | C021-0122 | M5STD C WASHER ZIP 83 3
14 | C021-0102 | M5STD A WASHER ZIP 8.8 3
15 | C031-0160 | M5 TYPE P NYLOC NUT ZIP 3
16 C031-0120 M5 TYPE T NYLOC NUT Z/IP 3
17 | co210107 | M12STDAWASHERZP 8.8 2
18 | C002-0830 | M12X 170 HEX BOLT Z/P 8.8 1
19 | C031-0165 | W12 TYPEP NYLOC NUT ZIP 1
20 | C045.0105 | 4.8X 12 ALUISTEEL RIVET 4
2 P0000398 ENGINE AV MOUNT 1
22 PO0D1524F BRACKET ENGINE FRONT 1
23 PO001676F BRACKET FUNNEL SUPPORT 1
24 P0001689 | JACKING BEAMCOVERPLATE | 2
25 | PO0O1717F | BRACKET CHASSIS WINCH 1
n [ oo | e |
27 | C132-0316 | TW230VTR CHASSISBEAMOS | 1
28 | C132-0317 | TW230VTR CHASSIS BEAMNS | 1
29 EL1348 SWITCH LIMIT {(METAL PLUNGER}) 1
30 4082 OVER CENTRE CATCH 2
3| C194-0103 STATUTORY PLATE -CE 1

C190-0301 - Rev:10.0 17784



TW230HBPetrol [ |  TW230MBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [v/] %

ITEM NO. PART NUMBER DESCRIPTION
1 c021-0127 M12 STD C WASHER ZIP 8.8 2
2 C021-0126 M10 STD C WASHER Z/IP 10
3 C002-0707 M10 X 20 HEX SET Z/P 8.8 2
4 C002-0710 M10 X 30 HEX SET Z/IP 8.8 4
5 C002-0810 M12 X 30 HEX SET Z/P 8.8 2
6 C021-0107 M12 STD A WASHER Z/F 8.8 2
C002-0830 M1Z X 140 HEX BOLT ZIP 8.8 1
8 C031-0165 M12 TYPE P NYLOC NUT Z/P 1
-] C045-0105 4.8 X 12 ALUISTEEL RIVET 1
10 C021-0105 M8 STD A WASHER ZIP 8.8 4
1 C002-0609 M8 X 25 HEX SET Z/IP 8.8 4
12 c021-0103 M& STD A WASHER ZIP 8.8 4
13 C002-0407 Me& X 20 HEX SET Z/IP 8.8 2
14 co31-0121 ME TYPE T NYLOC NUT ZIP 2
15 C002-0709 M10 X 25 HEX SET Z/IP 8.8 4
16 PO00178BF BRACKET SPRING HANGER 1
17 P0O00261TF BATTERY CLAMP 2
18 C132-0320 BATTERY TRAY 1
19 0085 FUEL FILTER 1
20 0807 FUEL PUMP 1
4 | 4074 BATTERY TERMINALS KIT 1
S 22 4210 BATTERY 12V 1
23 4315 PRE- FUEL FILTER 1
24 18187 SPRING CLIP 1
25 |\JACK AND BRACKET | TW2Z30VTRD Buliog sack | 4
- ASSEMBLY
L% : 26 TW230 VTRD STEP TW230 VTRD Step 1

C190-0301 - Rev:10.0 18/84



TW 230HB Petrol [_|

TW 230HB Diesel [ |

TW 230VTR Petrol

TW 230VTR Diesel ||

a8

(11)

el |

et ]

:

PART
ITEMNO. | \UNBER DESCRIPTION Qry.
1 €021-0126 M10 STD C WASHER Z/P 4
2 €002-0709 M10 X 25 HEX SET Z/P 8.8 4
3 €021-0125 M8 STD C WASHER Z/P 8.8 4
4 €002-0605 M8 X 16 HEX SET Z/P 8.8 4
5 €021-0123 M6 STD C WASHER Z/P 8.8 6
6 €002-0403 M6 X 12 HEX SET Z/P 8.8 6
7 1803P THREADED INSERT M10 4
8 P0002606F | CONTROL TOWER MAIN ASSEMBLY | 1
TW230VTRP CONTROL TOWER TOP
] C146-0166 PLATE 1
10 1802FR | HANDLE DRIVING MAIN TOWER 2
TW230VTRP CONTROL TOWER
1 C146-0168 Bl RLATE 1
28mm DIA RUBBER BLANKING
12 P0002159 GROMMET 2
13 | coo2-0609 M8 X 25 HEX SET Z/P 8.8 4
14 | coz1-0105 M8 STD A WASHER Z/P 8.8 8
15 | co31-0163 M8 TYPE P NYLOC NUT Z/P 4
16 2627 EMERGENCY STOP SWITCH 1

C190-0301 - Rev:10.0

19/84




TW230HBPetrol [ |  TW230MBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [v/] %

IEMNO. | | OART DESCRIPTION ary.
1 c021-0123 Mé STD C WASHER Z/IP 8.8 13
2 C002-0405 ME x 16 Hex Set Z/P 8.8 13
3 C021-0126 M10 STD C WASHER ZIP 12
4 C002-0709 M10 x 25 Hex Set Z/IP 8.8 8
] C031-0124 M10 TYPE T NYLOC NUT Z/P 4
6 C131-0489 TW 230VTRD CONTROL TOWER 1
T 1802FR Handle Driving Main Tower 2
8 1803P Threaded Insert M10 4
9 PO001872F Front Valve Cover 1
10 P0002159 |28mm Dia Rubber Blanking Grommet 2
1" P0002628 Profile Control Tower Panel 1

b ¢
°
o
L]
o
C190-0301 - Rev:10.0 20/84




TW 230HB Petrol ||

TW230HB Diesel [ | TW 230VTR Petrol

TW 230VTR Diesel

memno. | ORRI. DESCRIPTION ary.
1 co21-0107 M12 STD A WASHER Z/P 8.8 8
2 | co31-0165 |  M12 TYPEP NYLOC NUTZIP 2
3 C021-0106 M10 STD A WASHER ZIP 8.8 6
4 co02-0710 M10 x 30 Hex Set Z/IP 8.8 3
5 | C031-0164 |  M10 TYPE P NYLOC NUTZIP 3
6 | C002-0813 M12 x 45 Hex Set ZIP 8.8 4
7 C021-0125 M8 STD C WASHER ZIP 8.8 4
8 C031-0163 M8 TYPE P NYLOG NUT Z/P 2
9 | C002-0814 M12 x 50 Hex Set Z/IP 8.8 2
10 | C0020610 |  M8x 30 HexSetZIP 8.8 2
11 P0001814 Rubber Buffer 1
12 | P0001855F Bracket Step 1
_ 13 | P0001856F Step 1
/ 14 | P0001857 Step Grating 1
15 . PO001858F Bracket Step Stop 1
16 | PO0D1859M Step Pivot Boss 2
. 17 P0O001864F Bracket Step Buffer 1
(13). 18 | PO001865F Bracket Step Grating Clamp 2
o
G190-0301- Rev: 10.0 21/84




TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol TW 230VTR Diesel
memno. | WERRIo DESCRIPTION ary.
1 €021-0109 M16 STD A WASHER Z/P 8.8 2
2 C031-0167 M16 TYPE P NYLOG NUT Z/P 1
3 €021-0101 M4 STD A WASHER Z/P 8.8 2
4 C013-0205 M4 x 16 Pozi Pan Z/P 4.8 1
5 C035-0102 M4 TYPE P NYLOG NUT Z/P 1
6 C002-1022 M16 x 90 Hex Set ZIP 8.8 1
7 P0001888F | Bracket Bulldog Jack Assembly 1
/ "s'- | 7 8 Edging Strip 2
- b 9 P0002046 Butser Rubber 125mm Strap 1
| 10 P0001882 |  Bulldog 5000 LBS Jack 620312 1
1 P0001804F Jack Adapter TW230VTR 1
12 P0002160 Rubber Tree Strap 24 x 380 long 1
G190-0301- Rev: 10.0 22/84




TW230HBPetrol [_|  TW 230HB Diesel [ ]  TwW230vTRPetrol

TW 230VTR Diesel

C190-0301 - Rev:10.0

PART
~ MEMNO. | inRER DESCRIPTION ary.
1 C021-0106 M10 STD A WASHER Z/P 8.8 2
(&) 2 €002-0709 M10 X 25 HEX SET Z/P 8.8 2
T TW230VTR WINCH CONTROL AND OIL
3 C146-0160 FLYER ERIT 1
4 P0001660 INLINE HYDRAULIC OIL FILTER 1
5 Hys27 BULK HEAD ADAPTOR 3/4" - 3/4" BSP 1
6 HY152 WASHER DOWTY 3/4" 4
7 1583 ADAPTOR 1/2" - 3/4” BSP 1
REPLACEMENT FILTER
PART NO. P0002390
@ = _ | ?
5 . :. -2.
23/84



TW230HBPetrol [ |  TW230MBDiesel [ |  TW230VTRPetrol [v|  TW230VTR Diesel [/]

ITEM NO. | PART NUMBER DESCRIPTION QTy.
1 C021-0108 M10 STD A WASHER Z/P 8.8 ]
2 C002-0709 M10 x 25 Hex Set Z/P 8.8 2
3 C013-0205 M4 x 16 Pozi Pan Z/P 4.8 4
4 C013-0303 M5 x 12 Pozi Pan ZIP 4.8 2
] C013-0208 M4 x 25 Pozi Pan Z/IP 4.8 4
6 c021-0107 M12 STD A WASHER ZIP 8.8 4
T C002-0710 M10 x 30 Hex Set Z/P 8.8 4
8 C002:0811 M12 x 35 Hex Set ZIP 8.8 4
L] C031-0165 M12 TYPE P NYLOC NUT Z/P 2
10 co21-0127 M12 STD C WASHER Z/P 8.8 4
11 coo0z2-0810 M12 x 30 Hex Set Z/P 8.8 2
12 C021-0125 M8 STD C WASHER Z/P 8.8 2
13 C002-0606 M8 x 16 Hex Set Z/P 8.8 2
14 C021-0103 M6 STD A WASHER Z/P 8.8 4
15 C002-0407 ME x 20 Hex Set Z/IP 8.8 2
16 C031-0181 ME TYPE P NYLOC NUT Z/P 2
17 P0O001340F Bracket Winch 1
18 P0O001708F Cover Winch Socket 1
19 PO001715  |Bushey Hall Winch Roller and Control 1
20 POO0O1785F Bracket Winch Socket 1
21 P0002035 Main Isolator Switch for P0002030 Kit 1
m | ooy | STERENGRRET |
23 C184-0132 BHW Winch Solenoid Pack 1
24 C184-0106 Fuse Holder 1
25 C166-0100 020 Battery 1

C190-0301 - Rev:10.0 24/84



TW 230HB Petrol TW 230HB Diesel TW230VTRPetrol [ |  TW230VTRDiesel [ |
ITEM NO. PART NUMBER DESCRIPTION QTy.

1 c021-0123 M8& STD C WASHER Z/P 8.8 4
2 C013-0405 M6 X 16 POZI PAN ZIP 4.8 4
s ors1.0s2s KE ST CONTROLEANR. |
4 EL327 DIGITAL HOURS COUNTER 1
5 EN1311 KUBOTA KEY IGNITION SWITCH 1
EN1470 KUBOTA KEY SWITCH COVER 1

1757 AMBER LED 1

G190-0301- Rev:10.0 25/84




TW230HBPetrol [ |  TW230MBDiesel [ |  TW230VTRPetrol [v|  TW230VTR Diesel [/] %

memno. | FART DESCRIPTION ary.
1 €021-0123 M6 STD C WASHER Z/P 8.8 4
2 C012-0405 M6 X 16 POZI PAN ZIP 4.8 4
| o [TOTEICERE, o
4 EL327 DIGITAL HOURS COUNTER 1
5 EN1311 KUBOTA KEY IGNITION SWITCH 1
6 1757 AMBER LED 1
7 P0002041 | DURITE 12 VOLT SOCKET 0-601-07 | 1
P 8 EN1470 KUBOTA KEY SWITCH COVER 1

I o
N

C190-0301 - Rev:10.0 26/84



TW230HBPetrol ['] ~ TW230HBDiesel |  TW230VTRPetrol [v|  TW230VTR Diesel [ | %

2N
(10)

5y

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 C023-0103 M& SPRING WASHER - ZP 3
2 C032-0114 M6 WING NUT - ZP - STEEL 3
3 C021-0102 M5 STD A WASHER ZIP 8.8 8
4 C013-0303 M5 X 12 POZI PAN Z/P 4.8 4
5 C031-0121 M6 TYPE T NYLOC NUT Z/P 2
6 C013-0405 ME X 16 POZI PAN Z/P 4.8 2
T co23-0102 M5 SPRING WASHER - ZP 4
8 C030-0120 MSs HEX NUT Z/P 10 4
9 €021-0123 Mé& STD C WASHER ZIP 8.8 5
10 4033 AV MOUNT M5 X 13mm GREEN SPOT 4
11 18398F BRACKET H-BOX 2
12 18405 H-BOX 1
13 EP2725 STAND OFF NYLON M6 62mm 3
14 FUSE SUPP'D WITH LOOM 1
15 PO0OD1445 RELAY MICRO 4
16 C131-0181 H-BOX MOUNTING PLATE ASSY 1
17 C160-0104 BLACK ABS MOULDED ELECTRICAL 1

PANEL COVER

C190-0301 - Rev:10.0

21/84




TW 230HB Petrol [_|

TW 230HB Diesel

TW 230VTR Petrol [_|

TW 230VTR Diesel

ITEM NO. PART NUMBER DESCRIPTION QarTy.
1 €023-0103 M6 SPRING WASHER -ZP 2
2 C032-0114 M6 WING NUT - ZP - STEEL 2
3 coz1-0102 M5 STD A WASHER Z/P 8.8 8
4 C013-0303 M5 X 12 POZI PAN Z/P 4.8 4
5 €031-0121 M6 TYPE T NYLOC NUT Z/P 2
6 C013-0405 M6 X 16 POZI PAN Z/P 4.8 2
7 C023-0102 M5 SPRING WASHER -ZP 4
8 0300120 M5 HEX NUT ZIP 10 4
9 C021-0123 M6 STD C WASHER Z/P 8.8 4
10 C045-0102 4.8 X 12 ALU/STEEL CSK RIVET 1
1 C078-0131 TIE MOUNT 2

12 C021-0122 M5 STD C WASHER Z/P 8.8 2
13 C045-0105 4.8 X 12 ALUISTEEL RIVET 2
14 PO0D0BS6F PLATE H-BOX ASSY 1
15 4033 AV MOUNT M5 X 13mm GREEN SPOT | 4
16 18398F BRACKET H-BOX 2
17 18405 H-BOX 1
18 EP2725 STAND OFF NYLON M6 62mm 2
19 GD1930 COVER ELECTRICAL GENERAL SHORT | 1
20 EEl E Tt AR FUSE HOLDER MOUNT 1
21 i T FUSE BANK X4 1
22 P0001445 RELAY MICRO 2

C190-0301 - Rev:10.0

28/84




TW230HBPetrol || TW 230HB Diesel TW 230VTR Petrol [_|

TW 230VTR Diesel

ITEM NO. PART NUMEER DESCRIPTION QaTy.
1 €023-0103 M6 SPRING WASHER - ZP 2
2 €032-0114 M6 WING NUT - ZP - STEEL 2
3 €021-0102 M5 STD A WASHER Z/P 8.8 8
4 C013-0303 M5 X 12 POZI PAN ZIP 4.8 4
5 €031-0121 M6 TYPE T NYLOC NUT Z/P 3
6 €013-0405 M6 X 16 POZI PAN Z/P 4.8 3
¥ C023-0102 M5 SPRING WASHER - ZP 4
a8 CO030-0120 M5 HEX NUT Z/P 10 4
9 C021-0123 M6 STD C WASHER Z/P 8.8 5
10 C045-0102 4.8 X 12 ALUI/STEEL CSK RIVET 1
1 co78-0131 TIE MOUNT 2
12 Cco21-0122 M5 STD C WASHER Z/P 8.8 2
12 C045-0105 4.8 X 12 ALU/STEEL RIVET 2
4 PO000BSSF PLATE H-BOX ASSY 1
15 4033 AV MOUNT M5 X 13mm GREEN SPOT 4
16 18398F BRACKET H-BOX 2
17 18405 H-BOX 1
18 EP2725 STAND OFF NYLON M6 62mm 2
19 GD1930 COVER ELECTRICAL GENERAL SHORT k ;
20 PO001445 RELAY MICRO 3
21 EVSEHOLDERMOVMT FUSE HOLDER MOUNT 1
22 FUSE AN SUPRLIED FUSE BANK X4 1

C190-0301 - Rev:10.0

29/84




TW 230HB Petrol

TW 230HB Diesel

TW 230VTR Petrol

TW 230VTR Diesel

memno. | FART DESCRIPTION ary.
1 €002-1016 M16 X 60 HEX SET ZIP 8.8 1
2 c021-0107 M12 STD A WASHER Z/P 8.8 2
3 C031-0165 M12 TYPE P NYLOG NUT Z/P 2
4 Cco79-0101 M10 X 35 ROLL PIN STEEL 1
5 C002-1018 M16 X 70 HEX SET ZIP 8.8 1
8 C021-0129 W18 STD C WASHER Z/P 8.8 1
7 C031-0167 M16 TYPE P NYLOC NUT Z/P 1
8 €021-0123 M24 STD C WASHER Z/P 8.8 1
8 P0001147 DISCHARGE TUBE ASSY 1
10 P0001411 | BUCKET DISCHARGE TUBE ASSY 1
1 1649M TOMMY BAR 1
12 4109M M16 CLAMP NUT 1
13 2837M CLAMP DISCHARGE 1
14 | C046:0811 | BOLT M12/35 CUP SQUARE BZP 1
16 | C046-0810 | BOLT M12/30 CUP SQUARE BZP 1
Kit P0001843
C190-0301 - Rev:10.0 30/84




TW 230HB Petrol TW230HBDiesel | | TW230VTRPetrol [ |  TW230VTR Diesel [ ]

PART
memno. | (PART . DESCRIPTION QTy.
1 C021-0127 M12 STD C WASHER Z/P 8.8 2
2 €002-0807 M12 X 20 HEX SET Z/P 8.8 2
3 €013-0303 M5 X 12 POZI PAN ZIP 4.8 9
4 €021-0102 M5 STD A WASHER Z/P 8.8 5
5 C021-0122 M5 STD C WASHER Z/P 8.8 4
6 C021-0105 M8 STD A WASHER Z/P 8.8 2
7 C002-0607 M8 X 20 HEX SET /P 8.8 4
8 C031-0123 M8 TYPE T NYLOG NUT Z/P 2
3 C021-0125 M8 STD C WASHER Z/P 8.8 4
10 | CO45-0105. | 4.8 X 12 ALU/STEEL CSK RIVET 2
" C002-0709 M10 X 26 HEX SET Z/P 8.8 2
KIT S015-0002FO e 12 C021-0106 M10 STD A WASHER Z/P 8.8 2
TN
e TW230HB PETROL BONNET TOP AIR
\ -"aj 1) 13 C137-0438 INTAKE ASSEMBLY 1
A TW230HB PETROL FRONT GRILL
1 CIST-035, SUPPORT ASSEMBLY 1
TW230HB PETROL FRONT GRILL
15 C137-0144 Fedeitan 1
16 C137-0128 | TW230 PETROL PLASTIC PANEL 2
TW230HB PETROL BONNET HATCH
17 C137-0148 ETRDLBOY 1
18 C137-0153 | TW230 TOP BONNET VENT MESH 2
TW230 PETROL GUARD TOP AIR
19 C137-0158 e 1
TW230 HB PETROL SIDE PANEL
20 0825 LS 2
21 0236 CATCH ASSY 1
TW230HBP THROTTLE SUPPORT
2 CI37045¢ BLANKING PLATE 1
23 C035-0101 M4 TYPE T NYLOC NUT Z/P 10
24 c021-0121 M4 STD C WASHER Z/P 8.8 10

C190-0301 - Rev:10.0 31/84



TW230HBPetrol || TW 230HB Diesel TW230VTRPetrol [ |  TW230VTR Diesel [ | %

memno. [ (FEART DESGRIPTION Qty.
1 C045-0102 | 4.8 X 12 ALUISTEEL CSK RIVET 2
2 €021-0125 M8 STD C WASHER Z/P 8.8 8
3 €031-0163 M8 TYPE P NYLOG NUT Z/P 2
4 €002-0807 12 X 20 HEX SET Z/P 8.8 2
5 €021-0127 M12 STD C WASHER ZIP 8.8 2
5 €002-0607 M8 X 20 HEX SET ZIP 8.8 4
7 €013-0405 W6 X 16 POZI PAN Z/P 4.8 3
8 €021-0123 M6 STD C WASHER Z/P 8.8 3
9 €021-0105 M8 STD A WASHER Z/P 8.8 4
10 €031-0121 M6 TYPE T NYLOGC NUT Z/P 3
1 €045-0105 4.8 X 6 ALUISTEEL RIVET 2
12 €002-0605 M8 X 16 HEX SET ZIP 8.8 4
13 €031-0123 M8 TYPE T NYLOGC NUT Z/P 2
14 PO001043F TOP BONNET 1
15 0765 PANEL SIDE PLASTIC 2
16 18580F GUARD FRONT ENGINE BAY 1
17 18581F GUARD FILTER GRILLE 1
18 0235 CATCH 1
19 0807F ENGINE ACCESS COVER 1
20 4088 CATCH PLATE 1
21 4320 RESERVE TANK RADIATOR 1
22 €021-0106 M10 STD A WASHER Z/P 8.8 2
23 €002-0709 M10 X 25 HEX SET Z/P 8.8 2
24 0825 SIDE PANEL BRACKET 2
G190-0301- Rev:10.0 32/84



TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol [v|  TW230VTR Diesel [ |

PART
memno. | (FART DESCRIPTION Qrty.
1 co021-0127 M12 STD C WASHER Z/P 8.8 2
2 C002-0807 M12 X 20 HEX SET Z/P 8.8 2
3 C013-0303 M5 X 12 POZI PAN Z/P 4.8 9
4 C021-0102 M5 STD A WASHER Z/P 8.8 ]
5 €021-0122 M5 STD C WASHER Z/P 8.8 4
3 C021-0105 M8 STD A WASHER Z/P 8.8 2
7 C002-0607 M8 X 20 HEX SET Z/P 8.8 4
8 C031-0123 M8 TYPE T NYLOC NUT Z/P 2
9 C021-0125 M8 STD C WASHER Z/P 8.8 4
10 | co45-010. 4.8 X 12 ALUISTEEL CSK RIVET 2
1 ©002-0709 M10 X 25 HEX SET ZIP 8.8 2
KIT S015-0002FO 12 C021-0108 M10 STD A WASHER Z/P 8.8 2
13 ©013-0202 M4 X 10 POZI PAN Z/P 4.8 1
F s W e
[\1_?) () 1 C035-0101 M4 TYPE T NYLOC NUT Z/P 11
| | 15 ©013-0305 M5 X 16 POZI PAN Z/P 4.8 2
1% C031-0160 M5 TYPE P NYLOC NUT Z/P 2
TW230HB PETROL BONNET TOP AIR
17 C157-0136 INTAKE ASSEMBLY 1
TW230HB PETROL FRONT GRILL
13 C137-0136 SUPPORT ASSEMBLY 1
TW230HB PETROL FRONT GRILL
19 C137-0144 prii S 1
20 C137-0128 TW230 PETROL PLASTIC PANEL 2
TW230HB PETROL BONNET HATCH
21 C137-0148 P 1
22 C137-0153 TW230 TOP BONNET VENT MESH 2
55 ctar.015s | TW230 PETROL GUARD TOP AIR INTAKE| 4
TW230 HB PETROL SIDE PANEL
24 C137-0134 i 2
25 0235 CATCH ASSY 1
26 C189-0103 [TW230VTRP THROTTLE SUPPORT PLATE| 1
27 cos11 THROTTLE ASSEMBLY 1
28 1397 THROTTLE HANDLE 1
29 €021-0121 M4 STD C WASHER Z/P 8.8 10

C190-0301 - Rev:10.0 33/84



TW230HBPetrol [ |  TW230HBDiesel |  TW230VTRPetrol[_|  TW230VTR Diesel
memno. | (FART. DESCRIPTION Qty.
1 €021-0125 M8 STD C WASHER Z/IP 8.8 8
2 ©021-0105 8 STD A WASHER Z/P 8.8 18
3 €002-0607 M8 X 20 HEX SET ZIP 8.8 12
4 C024-0103 |MB X 30 MUDGUARD WASHER Z/P 8.8 4
o 5 €031-0163 M8 TYPE P NYLOC NUT Z/P 6
2 6 c021-0127 M12 STD C WASHER Z/P 8.8 2
7 €002-0807 MA12 X 20 HEX SET Z/P 8.8 2
8 C045-0105 4.8 X 6 ALU/STEEL RIVET 2
9 C045-0105 4.8 X 12 ALUISTEEL RIVET 2
10 C013-0405 M6 X 16 POZI PAN ZIP 4.8 3
11 €031-0161 M6 TYPE P NYLOC NUT Z/P 3
12 €021-0102 M5 STD A WASHER ZIP 8.8 3
13 C005-0305 M5 X 16 SKT CAP ZIP 12.9 3
14 €021-0126 M10 STD C WASHER Z/P 2
15 €002-0709 M10 X 25 HEX SET Z/P 8.8 2
16 C031-0128 Me TYPE T NYLOG NUT Z/P 2
17 ©002-0611 M8 X 35 HEX SET Z/P 8.8 4
18 €023-0105 M SPRING WASHER - ZP 4
eI €030-0123 M8 HEX NUT Z/P 10 4
2 €002-0605 M X 16 HEX SET Z/P 8.8 2
b A'. 21 0235 CATCH 1
qh 22 0607F ENGINE ACCESS COVER 1
\ 23 0765 PANEL SIDE PLASTIC 2
e 24 ©131-0523 SIDE PANEL BRACKET 2
& 26 2946 THROTTLE CABLE 1
26 4088 CATCH PLATE 1
27 4320 RESERVE TANK RADIATOR 1
28 17968 GASKET MUFFLER 3
39 taose | SSTLEXHAUSTMUFFLER-TRACK | 4
30 18580F GUARD FRONT ENGINE BAY 1
31 18581F GUARD FILTER GRILLE 1
32 C156-0184 | EXHAUST FLEXIBLE SECTION 1
33 | P0002024F TOP BONNET 1
34 P0002026 MUFFLER PLATE 1
35 2627 EMERGENCY STOP SWITCH 1
36 C021-0123 & STD G WASHER Z/P 8.8 3
G190-0301- Rev: 10.0 34/84




TW 230HB Petrol TW230HBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [ |
PART
memno. | WOART. DESCRIPTION ary.
1 C021-0108 M8 STD A WASHER Z/P 8.8 12
2 C002-0610 M8 X 30 HEX SET Z/P 8.8 4
3 C002-0616 M8 X 60 HEX SET Z/P 8.8 4
4 C031-0163 M8 TYPE P NYLOC NUT Z/P 4
5 C002-0605 M8 X 16 HEX SET Z/P 8.8 5
6 C002-0607 M8 X 20 HEX SET Z/P 8.8 8
7 €021-0125 M8 STD C WASHER Z/P 8.8 18
VANGUARD 37GHP EFI
8 C150-0152 36.5X114.3mm CRANKSHAFT FLAT 1
AIR FILTER
BLIND GROMMET PVC PLASTICISED
\d i TO SUIT 155 x 1.6MM HOLE :
BRIGGS & STRATTON 37HP
10 | C155:0117 | EXHAUST MUFFLER GASKET 2
(809872)
TW230 PETROL EXHAUST SILENCER
11| c185-0190 e 2
12 | c078-0109 JUBILEE CLIP 2A-50 1
13 | C155-0197 | TW230HBP EXHAUST SS STEEL 2
TW230HBP SILENCER ASSEMBLY
# | S50 STAINLESS STEEL $
15 | C155-0203 EXHAUST TAIL PIPE SS 2
TW230 PETROL DIFFUSER
16 | C155-0160 PERaL DI 1
17 | C150-0147 | VANGUARD LAMBDA SENSOR 1
TW230HB PETROL SILENCER HEAT
18 | C155-0170 s 1
TW230HB PETROL SILENCER
L Cra-0172 SUPPORT FRONT 1
TW230HB PETROL SILENCER
<0 150179 SUPPORT BACK 1
a 21 | C159-0106 | TW230 PETROLAIRINTAKEPIPE | 1
F 22 | C150-0154 | VANGUARD ENGINE RAIN CAP 1
23 | c125-3004 | 318" X 516" SQ END KEY STEEL 1
2 | Co3s0124 | MOSTOVERNUTDIN 980 GRADES |
25 | C023-0108 M8 SPRING WASHER - ZP 10
C190-0301 - Rev:10.0 35/84




TW230HBPetrol || TW 230HB Diesel TW230VTRPetrol [ |  TW230VTR Diesel [ | %

ITEM NO. | PART NUMBER DESCRIPTION aty.

o " Cotgo70s W10 X 26 SKT CAP SIC FINE THREAD |
- 2 co1s-0130 |M10 X 20 SKT CA1P2 g.rp FINE THREAD [  4¢
s 3 C021-0107 M12 STD A WASHER Z/P 8.8 4
: 2l 4 C002-0822 W12 X 90 HEX SET Z/P 8.8 2
5 €031-0165 M12 TYPE P NYLOC NUT Z/P 2

& C021-0123 M6 STD C WASHER Z/P 8.8 8

7 C023-0103 M6 SPRING WASHER - ZP 4

8 C020-0121 16 HEX NUT Z/P 10 4

) C002-0405 M6 X 16 HEX SET Z/P 8.8 4

10 €002-0612 M8 X 40 HEX SET Z/P 8.8 1

1 €031-0123 M8 TYPE T NYLOC NUT Z/P 1

12 €021-0105 M8 STD A WASHER Z/P 8.8 9

12 C002-0607 M8 X 20 HEX SET Z/P 8.8 7

T4 Ctsotso  [KUBOTAVIBOSEAB-ENT-1 ENGINES 4

18 ENDS5 OIL FILTER W21ES01800 1

16 C171-0108 PUMP 8.51CC KUBOTA PTO 1

17 0086 AIR FILTER 1

18 P0000756 BRACKET THROTTLE CABLE 1

19 4319 RADIATOR KIT (1G666-72001) 1

20 4335 RADIATOR FAN GUARD 1

21 17988 GASKET MUFFLER 1

55 — SISTL EXHﬂUS“I!'OI\\I'II\l'JJFFLER. (ROAD |

23 P0O001636F BRACKET ENGINE REAR UPPER 2

2 PO00168SF | BRACKET ENGINE FRONT UPPER 1

26 PO002158M | ENGINE PULLEY SPA 150-3 STEEL 1

2 e SUPPLIED WITH ENGINE 1

27 AlR FILTER SUPPLIED WITH ENGINE 1

28 [HUEOTAVIG0S KUBOTA V1505-E4B FAN 1

29 1583 ADAPTOR 1/2" - 3/4" BSP 1

30 HY161 ADAPTOR MM 3/8 - 3/8 5

31 HY398 WASHER DOWTY 3/8" 5

32 HY398 WASHER DOWTY 12" 1

= P DIRECTIONAL CONTROL VALVENO | 4

C190-0301 - Rev:10.0 36/84



TW230HBPetrol [ |  TW230MBDiesel [ |  TW230VTRPetrol [v|  TW230VTR Diesel [ |

PART
ITEM NO. NUMBER DESCRIPTION ary.
1 C023-0105 W8 SPRING WASHER - ZP 6
2 C021-0125 Mg STD C WASHER ZIP 8.8 18
3 C002-0605 M8 X 16 HEX SETZ/P 8.8 10
4 C002-0610 M8 X 30 HEX SET Z/P 8.8 4
5 C021-0105 M8 STD A WASHER Z/P 8.8 8
6 C002-0615 M8 X 55 HEX SET ZIP 8.8 4
7 C031-0163 M8 TYPE P NYLOC NUT Z/P 4
132 X 4 SPA PULLEY (2517 TAPER
8 C120-A132.4 LOCK) 1
VANGUARD 37GHP EFI
9 C150-0152 | 36.5X114.3mm CRANKSHAFT FLAT | 1
AIR FILTER
10 | C155-0183 | TW230VTRP EXHAUSTASSEMBLY | 1
1 C155-0180 | TW230VTRP MUFFLER ASSEMBLY | 1
TW230VTRP EXHAUST END TUBE
12 C155-0188 ASSEMBLY 1
13 | C155-0187 |TW230VTRP SILENCER HEAT SHIELD| 1
14 | C150-0147 | VANGUARD LAMBDA SENSOR 1
TW230 PETROL DIFFUSER
15 | c155-0160 P SEELY 1
BRIGGS & STRATTON 37HP
16 C155-0117 EXHAUST MUFFLER GASKET 4
TAPER BORE BUSH 1.7/16 INCH
17| c1231733 Sha 1
18 | C159-0106 | TW230 PETROLAIR INTAKEPIPE | 1
19 | co7s-0109 JUBILEE CLIP 2A-50 1
20 | c1500154 | VANGUARD ENGINE RAIN CAP 1
21 C125-3004 | 3/8" X 5/16" SQ END KEY STEEL 1
22 | co3s0124 | MOSTOVERNUTDIN S8 GRADES | 4

C190-0301 - Rev:10.0 31/84



TW 230HB Petrol [_|

TW 230HB Diesel [ |

TW 230VTR Petrol [_|

TW 230VTR Diesel

PART
memno. | (SRR DESCRIPTION arty.
3 Cotgorto |10 X 30 SKT CAP SIC FINE THREAD |
P Cots-0130 |M10X 20 SKT CAP ZIP FINE THREAD | 4
| 3 co21-0107 M12 STD A WASHER Z/P 8.8 4
4 c002-0822 M12 X 90 HEX SET Z/P 8.8 2
5 C031-0165 M12 TYPE P NYLOC NUT ZIP 2
3 €021-0123 M6 STD C WASHER Z/P 8.8 8
7 €023-0103 M6 SPRING WASHER - ZP 4
8 €030-0121 M6 HEX NUT Z/P 10 4
8 Co02-0405 ME X 16 HEX SET Z/P B.B 4
10 C021-0105 M8 STD A WASHER ZIP 8.8 2
11 €002-0807 M8 X 20 HEX SET Z/P 8.8 2
12 c121-0111 PULLEY SPA 4 180X3 210X1 Z 1
KUBOTA V1505-E4B-XL9 ENGINE &
L C160-0150 ANCILLIARY KIT 1
14 C150-0163 | KUBOTA V1505-E4B OIL FILTER 1
15 0088 AIR FILTER 1
16 P0000756 BRACKET THROTTLE CABLE 1
17 4319 RADIATOR KIT (1G666-72001) 1
18 4338 RADIATOR FAN GUARD 1
AIR FILTER
19 il SUPPLIED WITH ENGINE 1
20 PO001636F | BRACKET ENGINE REAR UPPER 2
21 PO001686F | BRACKET ENGINE FRONT UPPER 1
DIRECTIONAL CONTROL VALVE NO
22 19369 EONTE 1
2 HY396 WASHER DOWTY 38" 4
24 HY181 ADAFTOR MM 2/8 - 358 4
AIR FILTER
25 e SUPPLIED WITH ENGINE 1
C190-0301 - Rev:10.0 38/84




TW 230HB Petrol TW230HBDiesel | | TW230VTRPetrol [ |  TW230VTR Diesel [ ]
ITEM PART NO DESCRIPTION
1 C161-0137 FUNNEL LOOM 1
2 C161-0163 MAIN ENGINE LOOM 1
3 P0002131 *VE BATTERY CABLE 1
4 P0002132 "VE BATTERY CABLE 1
5 C161-0175 SPEED SENSOR 1

C190-0301 - Rev:10.0

39/84




TW230HBPetrol [ |  TW 230HB Diesel TW230VTRPetrol [_|  TW230VTR Diesel [ ]
ITEM PART NO DESCRIPTION
@ 1 C161-0101 FUNNEL LOOM 1
2 C161-0145 MAIN ENGINE LOOM 1
3 P0002131 *VE BATTERY CABLE 1
4 P0002132 "VE BATTERY CABLE 1

C190-0301 - Rev:10.0

40/84




TW 230HB Petrol ||

TW 230HB Diesel [ |

TW 230VTR Petrol TW 230VTR Diesel | |

ITEM PART NO DESCRIPTION
1 C161-0137 FUNNEL LOOM 1
2 C161-0163 MAIN ENGINE LOOM 1
3 P0002135 | FUNNEL SAFETY SWITCH LOOM 1
4 P0002577 1& 2 SPEED LOOM 1
5 P0002512 *VE BATTERY CABLE 1
6 P0002513 "VE BATTERY CABLE 1
7 C161-0175 SPEED SENSOR 1
8 C161-0172 | ENGINE KILL SW EXTENSION 1

C190-0301 - Rev:10.0




TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol[ |  TW230VTR Diesel [v/]

ITEM | PART NO DESCRIPTION

1 C161-0126 FUNNEL LOOM 1

2 C161-0145 MAIN ENGINE LOOM 1

P0002135 |[FUNNEL SAFETY SWITCH LOOM 1

P0002577 1& 2 SPEED LOOM 1
1375 *VE BATTERY CABLE 1
1376 "VE BATTERY CABLE 1

C190-0301 - Rev:10.0 42184



TW 230HB Petrol TW230HBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [ | %

ITEM NO. | PART NUMBER DESCRIPTION ary.
1 C013-0302 M5 X 10 POZI PAN Z/P 4.8 3
PULLEY SPA 250 3 SPOKED
2 C121-0103 | aACHINED FOR TRIGGER WHEEL 1
3 PU410 TAPER LOCK 2517 38 1
4 P0001412 KEY 10X8X40 1
5 PO003448M PUMP PULLEY SPA 1 X 140 1
= [ P0002145M TRIGGER WHEEL 114T 1
) 7 C124-A106 WEDGE BELT SPA850 1
132 X 4 SPA PULLEY (2517 TAPER
8 C120-A132.4 Yo 1
TAPER BORE BUSH 1.7/16 INCH
C123-1733 SHAFT 1

C125-3004 | 3/8" X 5/16" X 2" SQ END KEY STEEL
C124-A329 WEDGE BELT 1207 XPA 3

C190-0301 - Rev:10.0 43/84



TW230HBPetrol [ |  TW230HBDiesel [']  TW230VTRPetrol [ |  TW230VTR Diesel [ | %

memno. | (FART DESCRIPTION Qry.
1 C120-A180.3 |  PULLEY 130mm SPA3 (2517) 1
(1) 2 C124-A327 |BELT 1157mm XPA QUAD POWERIV| 3
| 3 P0002158M |  Engine Pulley SPA 150-3 Steel 1
4 PU410 Taper Lock 2517 38 1
5 P0001412 Key 10x8x40 1

C190-0301 - Rev:10.0 44/84



TW 230HB Petrol [_|

TW 230HB Diesel ||

TW 230VTR Petrol

TW 230VTR Diesel ||

ITEM NO. | PART NUMBER DESCRIPTION ary.

1 C013-0302 M5 X 10 POZI PAN ZIP 4.8 3

2 C124-A329 WEDGE BELT 1207 XPA 3

8 Poooztes |CATES QUADPOWER 111 BELTXPA|

PULLEY SPA 260 3 SPOKED

b €121-0103 | MACHINED FOR TRIGGER WHEEL 1

P0O002145M TRIGGER WHEEL 114T 1

P0001412 KEY 10X8X40 1

PU410 TAPER LOCK 2617 38 1

C120-A140.1 PULLEY 140 X 1 SPA 1

2975 TAPER LOCK BUSH 1610 18mm 1

C125-0513 DIN 685 AGX6X32 1

132 X 4 SPA PULLEY (2517 TAPER
C120-A132.4 i 1
C125-3004 | 3/8" X 5/16" X 2" SQ END KEY STEEL | 1
TAPER BORE BUSH 1.7/16 INCH

€123-1733 SHAFT 1
: =
Yoo Mg paey

(10) {8)
G190-0301- Rev: 10.0 45/84




TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [] %

memNo. [ (EART. DESCRIPTION Qry.
1 C120-A150.1 Pulley 150 x 1 SPA 1
2 C120-A224.3 |  PULLEY 224mm SPA3 (2517) 1
3 c121-0111 PULLEY SPA 4 180x3 210x1 Z 1
4 C124-A332 |BELT 1250mm XPA QUAD POWERIV| 3
5 C124-A315 BELT 975mm XPA 1
6 €125-0513 DIN 685 A6x6x32 1
7 2975 Taper Lock Bush 1610 18mm 1
8 P0001412 Key 10x8x40 1
8 PU410 Taper Lock 2517 38 1

C190-0301 - Rev:10.0 46/84



TW 230HB Petrol TW230HBDiesel | | TW230VTRPetrol [ |  TW230VTR Diesel [ ]

ITEM NO. | PART NUMBER DESCRIPTION
1 HY396 WASHER DOWTY 3/8" 1
@) 2 HY395 1/4" DOWTY WASHER 3
= 3 1566 TANK FUEL | 1
,' -3 4 PO0D01815 THREADED FILLER NECK OD&5 1
~ 55 STRAIN FOR TANKS WITH
@:}_’ (12) 8 FODO1016 REINFORCEMENT RING 1
; 6 P00D1817 P0001817 FUEL TANKCAP | 1
L] i 2 7 HY211 3/8" DRAIN PLUG | 1
B 8 HY152 WASHER DOWTY 3/4” [
(%) 18568 REDUGER BUSH (DOWTY) 3- |
(8 )— S 9 18568 AL ¥
10 HY296 1/4 BLANKING PLUG [ 4
11 €172-0100 | THREADED FUEL PICK UP 230mm | 1
12 C070-0104 QUARTER INCH BANJO FITTING 1
13 4059 QUARTER INCH BANJO BOLT | 1

HY389

C190-0301 - Rev:10.0 471784



TW230HBPetrol [ |  TW 230HB Diesel TW 230VTR Petrol [_|

TW 230VTR Diesel | |

' . 1 | ITEM NO. [PART NUMBER DESCRIPTION Qry.
! Kit No. 18391K !
: : 1 HY396 WASHER DOWTY 3/8" 1
! ! 2 HY211 3/8" DRAIN PLUG 1
i : 3 HY152 WASHER DOWTY 314" 1
1 1
1 ' 18568 REDUCER BUSH (DOWTY) 3-
! | 4 18568 4M X 1-4F 1
. ' 5 HY395 1/4" DOWTY WASHER 3
1
i i 6 4059 QUARTER INCH BANJO BOLT 1
1 1
! e : 7 1566 TANK FUEL 1
! (8) 2 ! 8 P0001815 | THREADED FILLER NECK OD85 1
1 1
i ' S5 STRAIN FOR TANKS WITH
! ! 9 PINO1816 REINFORCEMENT RING 1
! ! 10 PO001817 P0001817 FUEL TANK CAP 1
X . 1 18883 114"-1/4" ADAPTER 1
1 1
] ‘ ] 12 19430 1/4" BSP TAIL 1
: 3 | 13 C172-0100 | THREADED FUEL PICK UP 230mm 1
1 1
: : 14 C070-0104 | QUARTER INCH BANJO FITTING 1
i i
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
: . | HY389
i i
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
G190-0301- Rev:10.0 48 /84




TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol [v|  TW230VTR Diesel [ |

ITEM NO, |PART NUMBER DESCRIPTION QTy.
1 18568 18568 Reducer 3?:;' (Dowty) 3-4M x 1
2 HY396 Washer Dowty 3/8" 1
3 HY211 3/8" Drain Plug 1
4 P0001710 Tank Fuel 38 Litre 1
5 P0001816 Threaded Filler Neck OD85 1
-] P0O0O1817 P0O001817 Fuel Tank Cap 1
P [ o | SR |

HY395 1/4" Dowty Washer 3
8 40568 Quarter Inch Banjo Bolt 2
10 HY152 Washer Dowty 3/4" 1
11 C172-0101 Threaded Fuel Pick Up 280mm 1
C070-0104
12 Quarter Inch Quarter Inch Banjo Fitting 1
Banjo Fitting

HY389

C190-0301 - Rev:10.0 49/84



TW230HBPetrol ||  TW230HBDiesel [ |  TW230VTRPetrol [ ]

TW 230VTR Diesel

L L L L L : ITEM NO. | PART NUMBER DESCRIPTION aTy.
H Kit No. P0002821 . — 18565 Reducer Bush (Dowty) 34Mx | 4
1 1
1 1
: : 2 HY396 Washer Dowty 3/8" 1
1 1
' ' 3 HY211 3/8" Drain Plug 1
H H 4 P0001710F Tank Fuel 38 Litre with Fittings 1
1 1
! ! 5 P0001815 Threaded Filler Neck OD65 1
H H 6 P0001817 P0001817 Fuel Tank Cap 1
1 1
! ! SS Strain for Tanks with
: : 7 PoDO181E Reinforcement Ring 1
1 1
! ! 8 HY395 1/4" Dowty Washer 4
H ' 9 17998 1/4" BSP Banjo Insert x 1/4” hosetail | 1
1 1
. . 10 4059 Quarter Inch Banjo Balt 2
1 1
! ! 11 HY152 Washer Dowty 3/4" 1
H i 12 c172-0101 Threaded Fuel Pick Up 280mm 1
i i
i H 13 C070-0104 Quarter Inch Banjo Fitting 1
i i
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
: : HY389
' '
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
G190-0301- Rev:10.0 50/84




TW 230HB Petrol TW230HBDiesel | | TW230VTRPetrol [ |  TW230VTR Diesel [ ]

C073-0187
C073-0190 :
C073-0130 .
C073-0189 i

C073-0127
C073-0188
C0O73-0126

C073-0190

C073-0130

CO73-0189

M P
[

CO73-0127 C073-0188

CO73-0126

C190-0301 - Rev:10.0 31/84



P0001118

TW230HBPetrol [ |  TW230HBDiesel [v]  TW230VTRPetrol[ |  TW230VTR Diesel [ |
i P0001396 |
! P0O001115 ;
1 P0002472 :
| P0002471 i
' P0002618 i
1 P0002619 5
! P0001118 :
b e P0001115
P0002472
P0002471
MW P M\
P0002618 P0002619

C190-0301 - Rev:10.0

52/84




TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol [v]  TW230VTR Diesel [ ] %

0730263
C073-0264 C--e--2 C073-0267
T
C073-0265 i .

A

CO073-0199 P0001518 _T_gufcr&EwT]Egrlﬁ%c ;i
P0001907 —@L& ® *
P0001908 e o CO73-0192
CO73-0196 ! o FEED FEED o>
LH RH MOTOR MOTOR @ < @
. C073-0212 CO73-0204 §
l z
il
) “ 3 K\j . allls fl 3 A
a I , | I I
oz G X b ?&J.X.I_T" T 3% I\l ‘7"1 | X pﬁ €073-00193
TRACK MOTOR ﬁs S ® P El,o_ TRACK MOTOR g P
o= b= a
=5 _gL_c.J Lo__%_ =% | CO73-0198 §§
- =L o
co7s-0211 | 28 = soEar 2B 25 €073-0208
® @ s 2 150 BAR —[tH] ] co73-0210
| | -2 ROLLER €073-0207
P0001934 | P0001935 ) ) b3 " | | co73-0194 i E RRE—
P0O001933 P0001927 TRACK EXTENSION GYLINDERS
- /‘
KIT PART No.: CO73-0191 CO73-0200 ] |
g 3 2 ) P0001906
TRACK J CHIP VALVE "‘I z |LH_| ‘.}7 ’:T { » I C073-0195
3 WAY NON-RETURN |
P0001941 || PO0O01942 P0001938 VALVE i - RETURN P0O001911
fe=—— CIRCUIT
TRAGK MOTOR CIRGUIT MANIFOLD
€073-0201 C073-0203 P0001939 HYDRAULIC OIL FILTER
CHIP CIRCUIT TANDEM PUMP 6.25-6.25
TRACK CYLINDER CIRCUIT ( ?G 61 chEV; )6 61 CCfRE\-" i
RETURN GCIRGUIT C073-0202 | PRGNS 12VDC
TANK i ENGINE REVS 3600RPM

C190-0301 - Rev:10.0 33/84



TW230HBPetrol [ |  TW230HBDiesel ]  TW230VTRPetrol[_|  TW230VTR Diesel
P0001922
i — = — e — ;
P0001524 P0001524
P0001923 P0001923 \ " P0001919
— ) i R Do
P0001907 | 3 4@7@_ g
P0O001508 w el o
P0001914 ) P0001917 K FEED FEED >
LH RH %2 MOTOR MOTOR ® or— &
p . 2z P0001117 P0001119 g «? ="
- m
%0 >
"t B M ol | 1 al | le ‘:f z I T "
o s I
gr | LUKl | | Xl | g ald; MTTHTYT
TRACK MOTOR 3 =1 e r e TRACK MOTOR | | F
2 —oJ |—<>— o
Eg -—%— =5 | P0001916 - S
P0001915 £ isear 190BAR  EE ] P0001930. P0001925
® ® |
I oaR P0001932
ROLLER P000193
P0001934 P0001935 | oev PO001929[RR [0 o
P0001933 P0001927 | | P0001909 TRACK EXTENSION CYLINDERS
KIT PART No.: PO001905 P0001913 ) /
) 3 ) P0001906
TRACK [ CHIP VALVE / A
LT/ fj [eee }
3 WAY NON-RETURN P0O001928
P0001941 || P0O001942 P0001538 VALVE = e P0001911
TRACK MOTOR CIRCUIT S—— T
P0001936 P0001939 MANNSE0 é- HYDRAULIG OIL FILTER
GHIP CIRCUIT FaoLIaT TANDEM PUMP 6.25-6.25 E
TRACK CYLINDER CIRCUIT [ ?5 61 CCfREVE )6 61 CC/REV
2VD
RETURN CIRCUIT Ll 942 P0001910 ENG“?E REVS 2400 RPM
TANK

C190-0301 - Rev:10.0

34/84




TW230HBPetrol ||  TW230HBDiesel [ |  TW230VTR Petrol TW 230VTR Diesel
ITEM NO. |PART NUMBER DESCRIPTION ary.
1 C021.0123 | M6STDCWASHERZIPSS | 16
2 C002-0416 M6 X 60 HEX SET Z/P 8.8 2
3 C031-0121 | M6 TYPE T NYLOC NUT ZIP s
4 002.0412 M6 X 40 HEX SET Z/P 8.8 2
5 C031-0161 | M6 TYPE P NYLOC NUT Z/P 4
6 C002.0414 M6 X 50 HEX SET Z/P 8.8 4
7 C021.0125 |  MBSTDC WASHER ZIP 8.8 8
8 C002.0617 M8 X 65 HEX SET Z/P 8.8 4
9 C031-0163 | M8 TYPE P NYLOC NUT Z/P 6
10 | coozos22 M8 X 100 HEX SET Z/P 8.8 2
11 | C021-0105 | MBSTDAWASHERZ/P 8.8 2
@) A vIRDx1 12 18883 114”114 ADAPTER 3
T \%2) VIRPx2 13 HY026 ADAPTER 3/8 - 1/2 8
14 HY161 ADAPTOR MM 3/8 - 3/8 5
15 HY396 WASHER DOWTY 3/8" 25
16 HY395 1/4" DOWTY WASHER 3
17 HY398 WASHER DOWTY 1/2" 2
18 HYS28 | FITTING 358 TO 358 BULKHEAD | 2
. Q. 19 HY033 FITTING 3/8 TO 1/4 12
Qv L 20 PO0018S6 | VALVE CHECK 3WAY 2F&1M 14" | 1
T14) A 21 1738 SIX WAY DIVERTER VALVE 1
| e | EES CorTIOW | 2
2 P0002283 | PROPORTIONAL CONTROL VALVE| 2
2 18850F L-SHAPED TRACK HANDLE | 2
25 PO001895 | VALVE SOLENOID 3WAY F 318" | 1
2 1860 M8 LEVER 1
27 3005 Four Port Valve 1
28 HY1737 M8 LEVER X 150mm 1
3 | i | TWRNIREUPMASLE TRACK: | 2
50 | cisootes | MANIFOLDBLOCK2X T 38BsP |
TOGGLE
31 | "LATGHING :
PART OF
P0002577

C190-0301 - Rev:10.0

35/84




TW 230HB Petrol

TW 230HB Diesel

TW 230VTR Petrol ||

TW 230VTR Diesel | |

PART
ITEM NO. NUMBER DESCRIPTION QTy.
1 C002-0403 M6 x 12 Hex Set ZIP 8.8 8
2 C021-0123 Mé& STD C WASHER Z/P 8.8 8
3 C002-0610 M8 x 30 Hex Set Z/P 8.8 2
4 C021-0105 M8 STD A WASHER Z/P 8.8 2
5 1702F Tank Top Adapter Plate 1
6 1703 Hydraulic Qil Tank 1
T HY152 Washer Dowty 3/4" 2
8 HY211 3/8" Drain Plug 1
k] HY225 Adaptor 3/8" - 3/4" BSP 1
10 HY396 Washer Dowty 3/8" 1
11 HY1434F Tank Top Filter Gasket 1
12 HY1434 In Tank Filter 1
13 HY1766 Adaptor 3/4" - 3/4" BSP 1
14 4219 3/4" Tapered Blanking Plug 1
~(2)
HYDRAULIC OIL FILTER: FL100

O ®

| )

{ |

0
(14)
|
C190-0301- Rev:10.0 56/84




TW 230HB Petrol [_|

TW 230HB Diesel ||

TW 230VTR Petrol

TW 230VTR Diesel

memno. | AR DESCRIPTION ary.
1 €002-0403 M6 X 12 HEX SET Z/P 8.8 8
2 €002-0605 M8 X 16 HEX SET Z/P 8.8 4
3 C021-0103 M6 STD A WASHER ZIP 8.8 8
4 c021-0125 M8 STD C WASHER ZIP 8.8 4
5 1703 HYDRAULIC OIL TANK 1
3 P0001079F TOP PLATE ASSEMBLY 1
7 Hy3e8 WASHER DOWTY 1/2" 1
8 19272 BREATHER 1
9 HY396 WASHER DOWTY 3/8" 1
10 HY211 3/8" DRAIN PLUG 1
11 | Pooor70sF COVER HYDRAULIC TANK 1
12 HY162 WASHER DOWTY 3/4" 1
13 4219 3/4" TAPERED BLANKING PLUG 1
n P0002056 | HYDRAULIC TANK OUTLET FITTING | 1
15 P0002077 |HYDRAULIC TUBE 1/2" - /2" FITTING| 1
® &
G190-0301- Rev: 10.0 911/84




TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol TW 230VTR Diesel %
memno. | (EeRT . DESCRIPTION QTy.

1 18880 8 port manifold 1

S 2 HY152 Washer Dowty 3/4" 8
II"\-GJ'] 3 P0O001874 Adaptor 1/4" - 3/4" BSP 3
[ 4 HY225 Adaptor 3/8" - 3/4" BSP 3

5 1583 Adaptor 1/2" - 3/4" BSP 1

6 HY1632 Plug 3/4" BSP 1

C190-0301 - Rev:10.0

58/84




TW 230HB Petrol TW230HBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [ |
ITEM NO. | PART NUMBER DESCRIPTION QaTy.
1 C015-0710 M10 X 30 SKT CSK SET Z/IP 10.8 2
2 C031-0124 M10 TYPE T NYLOC NUT ZiP 2
3 C015-0714 M10 X 50 SKT CSK SET Z/P 10.9 2
4 €002-0709 M10 X 26 HEX SET Z/IP 8.8 2
5 co021-0126 M10 STD C WASHER Z/P 2
6 C030-0124 M10 HEX NUT Z/P 10 1
T C002-0718 M10 X 70 HEX SET ZIP 8.8 1
8 C021-0106 M10 STD A WASHER Z/P 8.8 1
9 P0O000059 HYDRAULIC PUMP C-W ROTATION 1
10 C©131-0242 PUMP ADJUSTMENT PLATE 1
" C131-0243 PUMP MOUNTING PLATE 1
12 HY398 WASHER DOWTY 1/2" 2
13 1583 ADAPTOR 1/2" - 3/4" BSP 1
14 HYO028 ADAPTER 3/8 - 1/2 1
15 PO0O03448M PUMP PULLEY SPA 1 X 140 1
16 C023-0106 M10 SPRING WASHER - ZP 1
17 C035-0119 M10 HEX NUT ISO 4036 THIN NUT 1
C‘? 16
g O
G190-0301- Rev: 10.0 59/84




TW 230HB Petrol [_|

TW 230HB Diesel ||

TW 230VTR Petrol

TW 230VTR Diesel ||

memNo. | (FART DESCRIPTION Qry.
1 €021-0105 M8 STD A WASHER Z/P 8.8 8
2 €002-0622 M8 X 90 HEX SET Z/P 8.8 4
3 C031-0163 M8 TYPE P NYLOC NUT ZIP 4
4 €002-0712 M10 X 40 HEX SET 2/P 8.8 2
5 C021-0106 M10 STD A WASHER Z/P 8.8 1
6 €021-0126 M10 STD C WASHER ZIP 1
= Pocoteszr |  HYDRAULIC PUMP WOUNTING 4
8 HY027 ADAPTOR 1/2" - 1/2" BSP 2
9 HY398 WASHER DOWTY 1/2" 2
10 HY152 WASHER DOWTY 3/4” 1
11 2694 ADAPTOR 1" - 3/4" BSP 1
12 PO002052 PUMP TANDEM 6.26CC CLOCKWISE 1
13 2976 TAPER LOCK BUSH 1810 18mm 1
14 | c120-a140.1 PULLEY 140 X 1 SPA 1

C190-0301 - Rev:10.0

60/84




TW230HBPetrol [ |  TW230HBDiesel ]  TW230VTRPetrol[_|  TW230VTR Diesel
ITEMNO. | NGMBER DESCRIPTION Qry.
1 C021-0105 M8 STD A WASHER Z/P 8.8 8
2 C002-0622 M8 X 90 HEX SET Z/P 8.8 4
3 C031-0163 M& TYPE P NYLOC NUT Z/P 4
4 C002-0712 M10 X 40 HEX SET Z/IP 8.8 2
5 C021-0126 M10 STD C WASHER Z/P 2
& PO001632F HYDRAULIBCRP;ICI\:I(PE_I'FQOUNTING 1
7 HY027 ADAPTOR 1/2" - 1/2" BSP 2
il HY358 WASHER DOWTY 1/2" 2
-] HY152 WASHER DOWTY 3/4™ 1
10 2694 ADAPTOR 1" - 3/4" BSP 1
@ 11 PO002052 PUMP TANDEM 6.25CC CLOCKWISE 1
12 2975 TAPER LOCK BUSH 1610 18mm 1
@ 13 C120-A150.1 PULLEY 150 X 1 SPA 1

C190-0301 - Rev:10.0

61/84




TW 230HB Petrol

TW 230HB Diesel

TW 230VTR Petrol

TW 230VTR Diesel

P.
d /

f

/
Fr O |

]
|

it ]
L1872~
3
A & ,)I\‘I:i\)

ITEM NO. | PART NUMBER DESCRIPTION QTy.
1 €021-0123 M6 STD C WASHER ZIP 8.3 10
2 €002-0405 M6 X 16 HEX SET Z/P 8.8 10
3 €031-0121 M6 TYPE T NYLOC NUT ZPP 8
4 €002-0811 M12 X 35 HEX SET Z/P 8.8 2
5 €021-0127 M12 STD C WASHER Z/P 8.8 4
6 €031-0125 M12 TYPE T NYLOC NUT ZIP 2
7 C002-0713 M10 X 45 HEX SET Z/P 8.8 2
8 €021-0125 M8 STD C WASHER Z/P 8.8 1
3 €031-0163 M8 TYPE P NYLOG NUT Z/P 1
10 €013-0210 M4 X 35 POZI PAN Z/P 4.8 2
1 C031-0124 M10 TYPE T NYLOC NUT Z/P 2
12 C013-0401 M6 X 8 POZI PAN ZIP 4.8 8
13 €021-0102 M5 STD A WASHER Z/P 8.8 2
14 C045-0105 4.8 X 18 ALU/STEEL RIVET 2
15 €045-0105. | 4.8 X 12 ALU/STEEL CSKRIVET | 6
16 €021-0122 M5 STD C WASHER Z/P 8.8 6
17 WA4344 M10 X 30 WASHER 2
ie cm%:igpgggx TW230 PAHB CONTROL BOX |
19 1570FR CONTROL BAR ASSEMBLY 1

20 e ok SWITGH LIMIT (METAL 5
i — BRACKET ACTUATOR CONTROL | 4
22 C138-0116  |TW230 FRENCH FEED TRAY ASSY| 1
23 1337_ RUBBER CAP 2
24 1681 SPACER 10X15X20 2
25 1599 BEARING WASHER 2
26 1600 SAFETY PISTON 2
27 1603 SPRING DIE (STOP BAR) 2
28 1605M STAINLESS SPACER 2
29 2986 SPRING BOLT 2
30 COo178 BUFFER RUBBER 1
k3 18923 REFLECTOR AMBER ROUND SIDE| 2
32 2493 RUBBER CAP 2
33 Co78-0131 TIE MOUNT 6

C190-0301 - Rev:10.0

62/84




TW 230HB Petrol

TW 230HB Diesel [ |

TW 230VTR Petrol ||

TW 230VTR Diesel | |

11/2_1\"1’ —&

KIT NO:

Fos
| Esj )

memno. | (AR DESCRIPTION ary.
1 C002-0405 M6 X 16 HEX SET Z/P 8.8 2
2 €021-0123 M6 STD C WASHER Z/P 8.8 2
3 C011-0607 | M8 X 20 SKT BUTTON SET Z/P 10.8] 3
4 €021-0125 M8 STD C WASHER Z/P 8.8 7
5 C031-0123 M8 TYPE T NYLOC NUT Z/P 4
6 CO16-0614 | M8 X 50 SKT CSK SET Z/P 10.9 1
7 €031-0165 M12 TYPE P NYLOG NUT Z/P 4
8 €021-0127 M12 STD C WASHER Z/P 8.8 8
9 C002-0810 M12 X 30 HEX SET Z/P 8.8 4
4 Cisaorrs | TWZS0 FUNNEL STEELWORK ;
1 P0000144 | OPERATOR's MANUAL CANISTER| 1
12 2022F HINGE PIN 2
13 4206 NYLON BUSH 1
14 4018F | HINGE PIN SECURING BRACKET | 2
15 C154-0108 | TW230HBP THROTTLE SYSTEM | 1
16 C013-0305 M5 X 16 POZI PAN Z/P 4.8 4
17 €031-0120 M5 TYPE T NYLOC NUT Z/P 4
18 C021-0102 M5 STD A WASHER Z/P 8.8 4
19 C045-0105. | 4.8 X 12 ALU/STEEL CSK RIVET | 10
20 €021-0122 M5 STD C WASHER Z/P 8.8 10
21 C078-0131 TIE MOUNT 10
= | oneone [P RTSIEEET
23 C021-0107 | M12STD A WASHER Z/P 8.8 8
2 C031-0165 | M12 TYPE P NYLOG NUT Z/P 4
25 €021-0127 | M12STD C WASHER Z/P 8.8 2
26 €031-0125 | M12 TYPE T NYLOC NUT Z/P 2
27 €131-0198 SPARE WHEEL BRACKET 1
28 P00002292 WHEEL 13 INCH TYRE 175 1
- Cost0111 | BLANKING GROMMET 12 5mm N

C190-0301 - Rev:10.0

63/84




TW230HBPetrol [ |  TW230HBDiesel [']  TW230VTRPetrol [ |  TW230VTR Diesel [ | %

memno. | (FART . DESCRIPTION ary.
1 ©002-0405 M6 X 16 HEX SET Z/P 8.8 2
2 €021-0123 M8 STD C WASHER Z/P 8.8 2
3 C021-0125 Mg STD C WASHER Z/P 8.8 7
4 C015-0614 M8 X 50 SKT CSK SET Z/P 10.9 1
5 C013-0305 M5 X 16 POZI PAN ZiP 4.8 4
6 C031-0165 M12 TYPE P NYLOC NUT ZiP 4
7 co21-0127 M12 5TD C WASHER Z/P 8.8 8
8 C002-0810 M12 X 30 HEX SET Z/P 8.8 4
-] C021-0102 M5 STD A WASHER Z/P 8.8 4
10 C031-0120 M5 TYPE T NYLOC NUT Z/P 4
11 c031-0123 M8 TYPE T NYLOC NUT Z/P 4
12 C013-0607 M8 X 20 POZI PAN ZIP 4.8 3
13 0780131 TIE MOUNT 9
14 C021-0122 M5 STD C WASHER Z/P 8.8 9
15 C045-0105 4.8 X 12 ALU/STEEL RIVET T
16 C045-0104. 4.8 X 16 ALU/STEEL CSK RIVET 2
17 C138-0113 | TW230 FUNNEL STEELWORK ASSY | 1
18 4018F HINGE PIN SECURING BRACKET 2
19 2922F HINGE PIN 2
20 PO0O0O144 OPERATOR's MANUAL CANISTER 1
21 PO000638 THROTTLE 1
22 4206 NYLON BUSH 1
23 C051-0111 |BLANKING GROMMET 12.5mm HOLE 4

C190-0301 - Rev:10.0 64/84



TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol [v]  TW230VTR Diesel [ ] %

ITEM NO. | PART NUMBER DESCRIPTION QTy.
1 C€011-0607 M8 X 20 SKT BUTTON SET Z/P 10.9 3
2 C021-0125 Mg STD C WASHER Z/P 8.8 T
3 C031-0123 W8 TYPE T NYLOC NUT Z/P 4
4 C015-0614 Mg X 50 SKT CSK SET Z/P 10.9 1
5 C002-0809 M12 X 25 HEX SET ZIP 8.8 4
(] C021-0127 M12 STD C WASHER Z/P 8.8 8
7 C031-0125 M12 TYPE T NYLOC NUT Z/P 4
8 C021-0105 Mg STD A WASHER Z/P 8.8 1
9 C031-0163 M8 TYPE P NYLOC NUT Z/P 1
10 C002-0709 M10 X 25 HEX SET Z/P 8.8 4
" C021-0106 M10 STD A WASHER ZIP 8.8 8
12 C031-0124 M10 TYPE T NYLOC NUT ZIP 4
13 Co078-0131 TIE MOUNT 8
14 co21-0122 M& STD C WASHER Z/P 8.8 8
15 C045-0104. 4.8 X 18 ALUISTEEL CSK RIVET 8
16 C051-0111  |BLANKING GROMMET 12.5mm HOLE 4
17 PO000144 OPERATOR's MANUAL CANISTER 1
L e o
lfiq\'l 19 P0001694F | FUNNEL QUICK RELEASE ADAPTER 1
k“1/ 20 PO001712F HINGE PIN TRAY 2
21 P0002051 SHAFT LOCK PIN 2
22 co178 BUFFER RUBBER 1
23 4206 NYLON BUSH 1
24 C138-0113 TW230 FUNNEL STEELWORK ASSY 1

C190-0301 - Rev:10.0 65/84



TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [] %

imemno. [ JInBL. DESCRIPTION aty.

1 C011-06807 M8 X 20 SKT BUTTON SET Z/P 10.9 3

W 2 Cco021-0125 M8 STD C WASHER Z/IP 8.8 8
g 3 €031-0123 M8 TYPE T NYLOC NUT Z/P 4
4 CO15-0614 | M8 X 50 SKT CSK SET Z/P 10.9 1

5 ©002-0809 M12 X 25 HEX SET Z/P 8.8 4

6 €021-0127 M12 STD C WASHER Z/P 8.8 8

7 €031-0125 M12 TYPE T NYLOC NUT Z/P 4

8 €031-0163 M8 TYPE P NYLOC NUT Z/P 1

9 ©002-0710 M10 X 30 HEX SET Z/P 8.8 4

10 C021-0106 M10 STD A WASHER Z/P 8.8 2

1 €031-0124 M10 TYPE T NYLOC NUT Z/P 2

12 C021-0126 M10 STD C WASHER Z/P 4

9 13 C031-0164 M10 TYPE P NYLOC NUT Z/IP 2
: 14 Co78-0131 TIE MOUNT 14
® 16 co21-0122 M5 STD C WASHER ZIP 8.8 14

o 16 | coas-o105 4.8 X 12 ALUISTEEL RIVET 8

® 17 | co45-0105 | 4.8 X 16 ALUISTEEL CSK RIVET 2

@ 18 | C045-0104. | 4.8 X 16 ALU/STEEL CSK RIVET 4

o 19 P0000144 | OPERATOR's MANUAL CANISTER 1

20 | C138-0113 | TW230 FUNNEL STEELWORK ASSY | 1

21 PO001ETTF BRACKET :BKHE:: SUPPORT 1

22 | PO001694F | FUNNEL QUICK RELEASE ADAPTER | 1

23 PO001T0OBF BERACKET FUNNEL CATCH 2

24 | PO001712F HINGE PIN TRAY 2

25 PO0D2051 SHAFT LOCK PIN 2

26 co178 BUFFER RUBBER 1

27 4206 NYLON BUSH 1

28 C051-0111 |BLANKING GROMMET 12.5mm HOLE 4

€190-0301 - Rev:10.0 66/84




TW 230HB Petrol [_|

TW 230HB Diesel

TW 230VTR Petrol [_|

TW 230VTR Diesel

PART
ITEM NO. NUMBER DESCRIPTION aTy.
1 WA4344 M10 X 30 WASHER 2
2 C031-0164 M10 TYPE P NYLOC NUT Z/P 2
3 CO11-0607 | M8 X 20 SKT BUTTON SETZ/IP 109 | 4
4 €021-0125 M8 STD C WASHER Z/P 8.8 8
8 C031-0123 M8 TYPE T NYLOC NUT Z/P 4
M10 X 50 BUTTON HEAD PIN
& C086-0714 HEXAGON MACHINE SCREW 2
7 CO013-0206 M4 X 16 POZI PAN Z/IP 4.8 2
8 €021-0101 M4 STD A WASHER Z/P 8.8 7
8 C035-0102 M4 TYPE P NYLOC NUT Z/P 6
10 CO013-0208 M4 X 25 POZIPAN Z/IP 4.8 4
1 €021-0126 M10 STD C WASHER Z/P 1
12 co21-0122 M5 STD C WASHER Z/IP 8.8 2
13 C053-0100 M8 X 16 BLACK KNOB 1
14 C138-0113 | TW230 FUNNEL STEELWORK ASSY 1
16 ©138-0116 | TW230 FRENCH FEED TRAY ASSY | 1
16 C162-0100 ESD - SCHNEID'IEEQXALK17SF 2ZNC, 3
1T C200-0110 |SAFETY BAR ACTIVATION SLOT KIT 1
18 €021-0101 M4 STD A WASHER Z/P 8.8 6
M4 ¥ 30 BUTTON HEAD PIN
13 eoes-0a07 HEXAGON MACHINE SCREW 2
20 C035-0101 M4 TYPE T NYLOC NUT ZIP 2
SAFETY BAR ACTIVATION SLOT
21 ©200-0107 iy Ut 1
SAFETY BAR ACTIVATION SLOT
2 €200-0109 = aded 2
SAFETY BAR ACTIVATION SLOT
23 C200-0108 GUARD IS 1
24 ©200-0110 |SAFETY BAR ACTIVATION SLOTKIT| 1
25 c021-0101 M4 STD A WASHER Z/P 8.8 ]
M4 X 30 BUTTON HEAD PIN
- CREe-0207. HEXAGON MACHINE SCREW #
27 €035-0101 M4 TYPE T NYLOC NUT ZIP 2
SAFETY BAR ACTIVATION SLOT
28 ©200-0107 O 1
SAFETY BAR ACTIVATION SLOT
28 C200-0109 SPACER 2
SAFETY BAR ACTIVATION SLOT
30 ©200-0108 RACTIA 1
" 1591 SPACER 10X15X20 2
32 PO00364TF INFEED AID TOOL ASSY 1
33 PO0D3651F EMERGENCY STOP BRACKET 1
34 C051-0111 |BLANKING GROMMET 12.5mm HOLE 4

C190-0301 - Rev:10.0

67/84




TW 230HB Petrol

TW 230HB Diesel ||

TW230VTRPetrol [v]  TW230VTR Diesel [ | %

s
|14 )
5,

\

ITEMNGQ. | PART NUMBER DESCRIPTION

1 WA4344 M10 X 30 WASHER 2

2 C013-0205 M4 X 16 POZI PAN Z/P 4.8 8

3 co21-0101 M4 STD A WASHER Z/P 8.8 8

4 €035-0102 M4 TYPE P NYLOCNUTZP | 8

& C013-0210 M4 X 35 POZI PAN Z/P 4.8 E:

6 C031-0124 | M1OTYPET NYLOCNUTZP | 1

7 €021-0125 M8 STD C WASHER Z/P 8.8 8

8 C031-0123 MB TYPE T NYLOC NUT Z/P [

9 C011-0607 M8 X 20 SKT BUTTON SET Z/IP 6

M10 X 50 BUTTON HEAD PIN

19 C086-0714 | |IEXAGON MACHINE SCREW | 2

1 €021-0105 M8 STD A WASHER Z/P 8.8

12 1591 SPACER 10X15X20

13 C162-0100 ESD - SCHNEIDER XALK178F 4

14 €053-0100 M8 X 16 BLACK KNOB 1

18 PO0O036G4ATF INFEED AID TOOL ASSY 1

16 PO003651F | EMERGENCY STOP BRACKET | 2

17 €021-0101 M4 STD A WASHER Z/P 8.8 6

14 X 30 BUTTON HEAD PIN

18 C086-0207 | EyAGON MACHINE SCREW | 2

18 C035-0101 W4 TYPE T NYLOC NUT Z/P 2
SAFETY BAR ACTIVATION SLOT

20 C200-0107 GUARD 0OS 1
SAFETY BAR ACTIVATION SLOT

21 ©200-0109 i 2
SAFETY BAR ACTIVATION SLOT

22 ©200-0108 wiypiakiis 1

C190-0301 - Rev:10.0

68/84




TW 230HB Petrol TW 230HB Diesel TW 230VTR Petrol

TW 230VTR Diesel

ITEM NO. | PART NUMBER DESCRIPTION QTy.
1 C€002-0607 M8 X 20 HEX SET Z/P 8.8 5
2 C€021-0105 M& STD A WASHER Z/P 8.8 9
3 C035-0121 M8X17 RIVET NUT 9
4 C011-0607 M8 X 20 SKT BUTTON SET Z/P 10.9 4
5 C138-0165 SAFETY CURTAIN STRIP 1
6 C138-0164 SAFETY CURTAIN RAIL TW230 1
T C138-0166 SAFETY CURTAIN CLAMP 1

KIT NO: S012-0001

C190-0301 - Rev:10.0

69/84




TW 230HB Petrol

TW 230HB Diesel

TW 230VTR Petrol

TW 230VTR Diesel

@
@ ‘ "
[ ]
?
70) L
16 | /

.
~

memno.| (FART. DESCRIPTION ary.
1 17802F Control Box Cover 1
2 17805F Switch Mounting Plate Control Box 1
3 18000 AV Mount M& MF 20 14.5 4
4 17803F Finger Plate 1
5 17803F Finger Plate 1
6 2834 Av Mount VE Type 2
7 17927 Limit Switch 2
8 2804 Bush M10 Top Hat 4
9 co21-0101 M4 STD A WASHER Z/P 8.8 F4
10 C035-0102 M4 TYPE P NYLOC NUT Z/IP [
1 Co13-0210 M4 x 35 Pozi Pan ZIP 4.8 4
l' 12 C021-0126 ] M1_l:l STD C WASHER Z/P 2
|13 C031-0164 M10 TYPE P NYLOC NUT Z/P 1
I 14 C031-0161 Mé TYPE P NYLOC NUT Z/IP 4
|15 C045-0102 4.8 x 12 Alu/Steel CSK Rivet 4
l 16 co21-0121 M4 STD C WASHER Z/P 8.8 4
17 CO007-0716 M10 x 160 Hex Bolt Z/P 8.8 1
- -8
8 4 I 4
(s
_ @
5 . ;
(14)
® @& |
h (6 &
@

C190-0301 - Rev:10.0

10/84




TW 230HB Petrol TW230HB Diesel [v] ~ TW230VTRPetrol [ |  TW230VTR Diesel [ | %

MEMNO.|  PART NUMBER DESCRIPTION ary.

1 C005-0812 M12 X 40 SKT CAP ZJP 129 2
2 C021-0107 M12STD A WASHER ZIP 8.8 13

3 0310165 W12 TYPE P NYLOC NUT ZIP 5

4 C031-0164 M10 TYPE P NYLOC NUT ZIP 4

5 C021-0106 M10 STD A WASHER Z/P 8.8 a

6 C021-0125 M8 STD C WASHER ZIP 8.8 2

7 P0001375 AV M baoinssa0 2

8 C002-0810 M12 X 30 HEX SET ZIP 8.8 2

3 C031-0125 M12 TYPE T NYLOC NUT ZIP 2

10 C002-0813 M12 X 45 HEX SET ZIP 8.8 2

1 C030-0125 M12 HEX NUT Z/P 10 2

12 C021-0126 M10 STD C WASHER ZIP 2

13 C002-0708 M10 X 25 HEX SET ZIP 8.8 2

14 C002-0826 M12 X 140 HEX SET ZIP 8.3 1

15 c021-0127 M12STD C WASHER ZIP 8.8 4

16 0020808 M12 X 25 HEX SET ZIP 8.8 6

17 HY026 ADAPTER 3/8 - 112 2

18 C015-0605 M8 X 16 SKT CSK SET ZiP 10.9 2

18 HY398 WASHER DOWTY 1/2" 2

20 C004-0808 M12X 25 SKT CAP SETS/C 129 | 3

2 €002-0603 M8 X 12 HEX SET Z/P 8.8 2

22 P0000668 MOUNTING PLATE STUB SHAFT | 1

- 5 000 BRACKET SPRING CARRIER | 4
) 15 24 PO000993 PROFILE ROLLER BOXHATCH | 4
é' wk ] SR 25 PO001042M SPACERROLLERDRIVE | 1
2 60 d { ok 26 PO0D1082F BRACKETROLLER BOXGUARD | 74
& 00 & of 27 PO001083F EBRACKETSERING CARRIER 1
? 5 iddTaE BRACKET ROLLER BOX GUARD | 4

28 P0002808M HARDOX ANVIL 1

30 C140-0202 ROLLERBOX TW230 ASSEMBLY | 1

3 19052 SPRING 040 4

3z 20828 TE 0260cc {15.9cu inf rev) 1

- —— RrG GREAsE OWTRGRT |

34 S006-0009 TW230 HBD ROALé_sE'? BOTTOM SUB 1

35 S006-0010 TW230 HBD TOP SLIDE ASSEMBLY | 1

36 0130210 M4 X 35 POZI PAN Z/P 4.8 2

a7 C002-0811 M12X35HEXSETZIP8S | 1

38 C015-0810 M12 X 30 SKT CSKSETZP 109 | 1

38 C140-0101 3mm ROLLERBOX SHIM 1

40 POO01080F BRACKET ACCESS HATCH SWITCH| 1

@ EL1348 SWITCH LIMIT (METAL PLUNGER) | 1

az C140-0201 ROLLERBOX JOINER 1

C190-0301 - Rev:10.0 n/sa




TW 230HB Petrol [_|

TW 230HB Diesel ||

TW 230VTRPetrol [v']  TW230VTR Diesel [ | %

ITEMNO. | PART NUMBER DESCRIPTION Qry.

C005-0812 M12 X 40 SKT CAP Z/P 12.9 2

2 C021-0107 M12 STD A WASHER Z/P 8.8 1

3 C031-0165 M12 TYPE P NYLOC NUT ZIP 8

4 C031-0164 M10 TYPE P NYLOC NUT ZIP 4

5 C021-0106 M10 STD A WASHER Z/P 8.8 4

6 €021-0125 M8 STD C WASHER Z/P 8.8 2

- 0001375 |AV MOUNT M8 FF gg;:su 60 (20300D08-|

8 C002-0810 M12 X 30 HEX SET Z/P 8.8 1

9 C031-0125 M12 TYPE T NYLOC NUT Z/P 1

10 C002-0813 M12 X 45 HEX SET Z/P 8.8 2

1 C030-0125 M12 HEX NUT ZIP 10 2
12 co21-0127 M12 STD C WASHER Z/P 8.8 10

13 ©002-0809 M12 X 25 HEX SET Z/P 8.8 6

14 C002-0709 M10 X 25 HEX SET Z/P 8.8 1

15 C021-0126 M10 STD C WASHER Z/P 1

16 HY026 ADAPTER 3/8 - 1/2 4

17 C015-0605 M8 X 16 SKT CSK SET Z/P 10.9 2

18 HY398 WASHER DOWTY 1/2" 4

19 C004-0808 M12 X 25 SKT CAP SET S/C 12.9 3

20 C002-0603 M8 X 12 HEX SET Z/P 8.8 2

21 C002-0811 M12 X 35 HEX SET Z/P 8.8 5

i, 22 P0000668 MOUNTING PLATE STUB SHAFT 1

| i 2?/‘ = —— PROFILE ROLLER BOX HATCH i
L | 24 P0001042M SPACER ROLLER DRIVE 1
& g COORTITAR BRACKET ROLLER BOX GUARD j
” POOOTS23F BRACKET ROLLER BOX GUARD 1

27 PO001703F | FUNNEL QUICK RELEASE ANGLE OS 1

(=1 28 PO0D1704F | FUNNEL QUICK RELEASE ANGLE NS 1
29 P0002808M HARDOX ANVIL 1

30 C140-0202 ROLLERBOX TW230 ASSEMBLY 1

31 19052 SPRING @40 4

32 29828 TE 0260cc (15.9¢cu in/ rev) 1

33 18474 FITTING GREASE POINT RIGHT ANGLE| 1

34 | RONNZSONIRD 4| TW230 VTRD ROLLER BOTTOM SUB 4

SUB ASSY

35 ©013-0210 M4 X 35 POZI PAN Z/P 4.8 2

36 PO001080F | BRACKET ACCESS HATCH SWITCH 1

a7 EL1348 SWITCH LIMIT (METAL PLUNGER) 1

38 | JN230 VIRD To' | TW230 VTRD TOP SLIDE ASSEMBLY 1

39 €131-0480 DSOVTRE SERIS HANGER N 1

40 C015-0811 M12 X 35 SKT CSK SET ZIP 10.9 1

41 C140-0201 ROLLERBOX JOINER 1

C190-0301 - Rev:10.0 12/84




TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol [ |  TW230VTR Diesel [] %

ITEM NO. | PART NUMBER DESCRIPTION ary.
1 €005-0812 M12 X 40 SKT CAP Z/P 12.9 2
2 €021-0107 M12 STD A WASHER ZIP 8.8 1
3 €031-0165 M12 TYPE P NYLOC NUT Z/P 8
4 C031-0164 M10 TYPE P NYLOC NUT Z/P 4
5 €021-0106 M10 STD A WASHER ZIP 8.8 4
6 €021-0125 M8 STD C WASHER Z/P 8.3 2
7 Pobmisrs: | AVMOUNTUBEE 30xs0 80 jssnannat. |

€002-0810 M12 X 30 HEX SET Z/P 8.8 1
9 €031-0125 M12 TYPE T NYLOC NUT ZIP 1
10 €002-0813 M12 X 45 HEX SET Z/P 8.8 2
0 €030-0125 M12 HEX NUT ZIP 10 2
12 c021-0127 M12 STD C WASHER ZIP 8.8 10
13 €002-0809 M12 X 25 HEX SET Z/P 8.8 6
14 €002-0709 M10 X 25 HEX SET Z/P 8.8 2
15 €021-0126 M10 STD C WASHER ZiP 2
16 HY026 ADAPTER 3/8 - 1/2 4
17 C015-0605 M8 X 16 SKT CSK SET Z/P 10.9 2
18 HY398 WASHER DOWTY 1/2" 4
19 €004-0809 M12 X 26 SKT CAP SET SIC 12.9 3
20 €002-0603 M8 X 12 HEX SET Z/P 8.8 2
21 €002-0811 M12 X 35 HEX SET Z/P 8.8 5
22 P0000668 MOUNTING PLATE STUB SHAFT 1
53 Poooasss | PROFILE ROLLER BOX HATCHSWITCH |
24 PO001042M SPACER ROLLER DRIVE 1
25 PoG0108zF | BRACKET ROLLER BOX GUARD MOUNT| 4
26 P0001322F | BRACKET ROLLER BOX GUARD MOUNT| 1
27 P0001703F | FUNNEL QUICK RELEASE ANGLEOS | 1
28 P0001704F | FUNNEL QUICK RELEASE ANGLENS | 1
29 PO002508M HARDOX ANVIL 1
30 ©140-0202 ROLLERBOX TW230 ASSEMBLY 1
3 19052 SPRING @40 4
32 29828 TE 0260cc (15.9¢u inf rev) 1
33 18474 FITTING GREASE POINT RIGHT ANGLE | 1
34 S006-0009  |TW230 HBD ROLLER BOTTOM SUB ASSY| 1
35 5006-0010 TW230 HBD TOP SLIDE ASSEMBLY 1
36 C131-0544 SPRING HANGER BRACKET 1
37 €013-0210 M4 X 35 POZI PAN ZIP 4.8 2
38 C015-0810 M12 X 30 SKT CSK SET Z/P 10.9 1
39 PO00108OF | BRACKET ACCESS HATCH SWITCH 1
40 EL1348 SWITCH LIMIT (METAL PLUNGER) 1
4 €140-0201 ROLLERBOX JOINER 1

C190-0301 - Rev:10.0 13/84




TW 230HB Petrol

TW 230HB Diesel

TW 230VTR Petrol

TW 230VTR Diesel

memno, |  PART DESCRIPTION ary.
1 Co05-0712 M10 x 40 Skt Cap Z/F 12.8 3
2 Co21-0107 M12 STD A WASHER ZiP 8.8 L]
3 Co02-0809 M12 x 25 Hex Set ZIP 8.8 4
4 Co02-0810 M12 x 30 Hex Set ZIP 8.8 2
5 Co21-0105 ME ETD A WAEHER ZIP 8.8 4
& CO31-0163 M8 TYPE P NYLDC NUT ZiP 4
7 19258 Nordiock Washer M12 2
B CO05-0810 M2 x 30 Skt Cap Z/P 12.8 2
] PODO132TI ROLLER NYLON BEARING 1
10 P0006E8 Mounting Plate Stub Shaft 1
1" POOOOETSM Shaft Roller Stub 1
12 PODODIGAF Top Slide Roller Box 1
13 POOT1401 Boit Shear 1.5 55 3
14 POD0S02F Roller Infeed 1
| s [P | ¢
16 1381m Bush Spline Topzeghr Drive @74.5 - "
17 2082B Parker Motor 1
18 3008 Slice Plug 8
19 18474 Fitting Grease Point Right Angle 1

memno. | FART DESCRIFTION ary.
1 Co0S-0712 W10 x 40 Skt Cap ZIP 129 3
2 POO01327M ROLLER NYLON BEARING 1
3 2T5IM Spline Drive Bottom Roller @74.9 - 82 1
4 POO0TADY Bolt Shear 1.5 68 3
& POCD 602F Raoller infeed 1
6 | Po002175M | Shan Bottem Retler Stub@30mm | 1

C190-0301 - Rev:10.0

14784




TW 230HB Petrol TW 230HB Diesel TW 230VTR Petrol [v|  TW230VTR Diesel [ /] %

memNo. | (EART DESCRIPTION aTy.
1 C005-0810 M12 X 30 SKT CAP Z/P 12.9 16
2 P0001319 BEARING 6308 C3 2
3 C015-0605 M8 X 16 SKT CSK SET Z/P 10.9 2
4 0350100 M16 X 1.5 T TYPE NYLOC NUT ZIP 4
5 €021-0107 M12 STD A WASHER ZIP 8.8 4
6 C002-0807 M12 X 20 HEX SET Z/P 8.8 a
7 C018-0714 | M10 X 50 SKT CAP SIC FINE THREAD 129 | 4
8 C005-0607 M8 X 20 SKT GAP ZIP 12.9 6
] POOD0G15M SHAFT NOSE 1
10 P0000763 BLADE CUTTER 135 2
1 P0000920M BEARING CUP FRONT 1
12 P0000921M BEARING CAP FRONT 1
13 P0000922M BEARING HOUSING REAR 1
14 P0000923M REAR BEARING CAP 1
15 P0000324M |PLATE BLADE BOLT ANTI ROTATION 52X 20| 2
16 P0000925M SHAFT ROTOR 1
17 P0001084 SHIM ROTOR 0.5mm 1
18 P0001244M ROTOR DISC 1
19 P0001318 SEAL40X60 X7 1
20 P0001320 NUT ROTOR SHAFT M40 X 1.5 1
21 P0001432 SHIM ROTOR 1mm 1
22 P0002217F PADDLE ROTOR 4
23 C028.0109 WASHER M16 30 HARD.SLDPRT 4
18474 FITTING GREASE POINT RIGHT ANGLE 2
18712 BOLT M16 BLADE a

C190-0301 - Rev:10.0

15784




TW 230HB Petrol

TW 230HB Diesel [ |

TW 230VTR Petrol

TW 230VTR Diesel | |

T memno. | EeRT DESCRIPTION ary.
© ife lﬁ'. IC(: 'Go © 1 €002-0810 M12 X 30 HEX SET Z/P 8.8 4
= 2 co21-0127 M12 STD C WASHER Z/P 8.8 4
3 Co21-0126 M10 STD C WASHER Z/P 4
4 C002-0707 M10 X 20 HEX SET Z/P 8.8 4
5 P0001253 | AV MOUNT 16 X 10 M4 60 SHORE VE | 1
6 0210101 M4 STD A WASHER ZIP 8.8 1
7 0350102 M4 TYPE P NYLOC NUT Z/P 1
8 0210105 M8 STD A WASHER 2/P 8.8 4
B C002-0605 MS X 16 HEX SET Z/P 8.8 4
10 | coz1-0103 M6 STD A WASHER 2Z/P 8.8 2
1| c002-0403 MS X 12 HEX SET Z/P 8.8 2
12 | C005-0411 M6 X 35 SKT CAP ZIP 12.9 2
13 Co021-0126 M10 STD C WASHER ZIP 4
14 C002-0707 M10 X 20 HEX SET Z/IP 8.8 4
15 C031-0163 M8 TYPE P NYLOC NUT Z/IP 2
16 C021-0105 M8 STD A WASHER Z/P 8.8 3
17 C002-0609 M8 X 25 HEX SET Z/P 8.8 1
45mm OD X 35mm ID BLANKING
18 C051-0108 | GROMMET WITH CENTRAL 10mm | 1
HOLE
19 co17s BUFFER RUBBER 1
20 C031-0165 M12Z TYPE P NYLOC NUT Z/P 10
2 C021-0107 M12 STD A WASHER Z/P 8.8 10
2 0210123 M6 STD C WASHER Z/P 8.8 2
3 C013-0405 M X 16 POZI PAN Z/P 4.8 2
2% P0000684 GREASE POINT PANEL 1
o 25 18192 | RGOS DO-IT REMOTE GREASEKIT | 4
L~ (24) % Pooo2317F |INTERCHANGABLE ROTORHOUSING | 4
= ‘"’)@ 27 | PooozszeF ACCESS HATCH 230 1
o~ 28 | P0001053F | GUARD ROLLER BOX MOVING 1
‘ n | cwow | EATEICCAE |
30 P0003516 16mm PIPE CLAMP 1
31 | c161-0175 | TRIGGER SENSOR ASSEMBLY 1
32 | c131-0179 | TRIGGER SENSOR BRACKET ASSY | 1
33 | ctarotzg |TW230 PLASTIC ROLLERBOX GUARD| 4
s4 | ctsrotes |TW230ROLLERBOX PLASTIC GUARD| 4
w | o | RS PESE |
36 | co21-0123 M6 STD C WASHER Z/P 8.8 1
k14 C031-0161 M6 TYPE P NYLOC NUT Z/IP 1
C190-0301 - Rev:10.0 16/84




TW230HBPetrol [ |  TW 230HB Diesel TW230VTRPetrol [_|  TW230VTR Diesel [ ]
ITEM NO. | PART NUMBER DESCRIPTION QY.
P W 1 €002-0813 M12 X 45 HEX SET Z/P 8.8 1
eGGGELO
- - 2 C002-0809 M12 X 25 HEX SET Z/P 8.8 3
3 C021-0127 M12 STD C WASHER Z/P 8.8 4
4 0210107 M12 STD A WASHER Z/P 8.8 1
5 0510165 M12 TYPE P NYLOC NUT Z/P 1
6 0210126 M10 STD C WASHER Z/P 4
7 €002-0707 M10 X 20 HEX SET Z/P 8.8 4
8 c021-0105 M8 STD A WASHER Z/P 8.8 2
) C031-0123 M8 TYPE T NYLOC NUT Z/P 1
10 C002-0609 M8 X 25 HEX SET /P 8.8 1
11 0310165 M12 TYPE P NYLOC NUT Z/P 5
12 C021-0107 M12 STD A WASHER Z/P 8.8 9
13 PO001114F BRACKET HOSE 1
AR 14 €002-0605 M8 X 16 HEX SET Z/P 8.8 4
o/ 28 (1e ) 15 €021-0106 M8 STD A WASHER Z/P 8.8 4
b 16 €021-0123 M6 STD C WASHER Z/P 8.8 2
oo 17 €013-0405 M6 X 16 POZI PAN Z/P 4.8 2
BRACKET ROTOR HOUSING
18 FO00Z316H ELECTRICAL PANEL ASSY 1
i Po00z317F |NTERCHANGABLE ROTORHOUSING| 4
20 P0000684 GREASE POINT PANEL 1
21 18192 | RGO6 DO-IT REMOTE GREASEKIT | 4
() o — 22 C031-0163 M8 TYPE P NYLOC NUT Z/P 1
I7) (1) —,
420 23 C021-0105 M8 STD A WASHER Z/P 8.8 1
.'l f
'y 2 co17s BUFFER RUBBER 1
e, ‘ 25 P0001053F GUARD ROLLER BOX MOVING 1
2 PO002826F ACCESS HATCH 230 1
PLASTIC ROLLERBOX GUARD
- 27 S014-0001 RETRO FIT KIT 1
(s TW230 PLASTIC ROLLERBOX
! 28 1370170 Rl oL 1
7
(2) TW230 ROLLERBOX PLASTIC
\Z 2 C137-0169 R 1
o
- 24X25MM CONICAL BUMP STOP
>1;\/ 0 CO76:0108 (MALE M6X18MM) 45 SHORE 2
| |
Vel 3 €024-0102 M6 X 25mm LARGE WASHER 1
(4) 32 C031-0161 M8 TYPE P NYLOC NUT Z/P 1
X
(5) 33 C021-0126 M10 STD C WASHER Z/P 4
34 C002-0709 M10 X 25 HEX SET Z/P 8.8 4
35 C031-0165 M12 TYPE P NYLOC NUT Z/P 1

C190-0301 - Rev:10.0

17184




TW 230HB Petrol ||

TW 230HB Diesel [ |

TW 230VTR Petrol ||

TW 230VTR Diesel

ITEM NO. | PART NUMBER DESCRIPTION ary.
1 C021-0126 M10 STD C WASHER ZIP 4
2 C002-0707 M10 X 20 HEX SET Z/P 8.8 4
3 C021-0127 M12 STD C WASHER Z/P 8.3 4
4 C002-0809 M12 X 25 HEX SET Z/P 8.8 4
5 C021-0105 M8 STD A WASHER ZIP 8.8 1
6 C030-0123 M8 HEX NUT Z/P 10 1
7 C002-0616 M8 X 60 HEX SET Z/P 8.8 1
8 C021-0126 M10 STD C WASHER Z/P 4
-} Co02-0707 M10 X 20 HEX SET Z/P 8.8 4

10 C031-0163 M8 TYPE P NYLOC NUT Z/P 1
1 C021-0125 M8 STD C WASHER Z/P 8.8 1
12 C031-0123 M3 TYPE T NYLOG NUT Z/P 1
13 C021-0105 M8 STD A WASHER Z/P 8.8 2
14 C002-0609 M8 X 25 HEX SET Z/P 8.8 1
15 co178 BUFFER RUBBER 1
16 C021-0107 M12 STD A WASHER ZIP 8.8 9
17 C031-0165 M12 TYPE P NYLOC NUT Z/P )
18 PO0D10S3F | GUARD ROLLER BOX MOVING 1
19 P0002826F ACCESS HATCH 230 1
20 C021-0123 M& STD C WASHER Z/P 8.8 2
2 C013-0405 M6 X 16 POZI PAN Z/P 4.8 2
22 C021-0105 M8 STD A WASHER Z/P 8.8 4
28 C002-0605 M8 X 16 HEX SET Z/P 8.8 4
2 Pooozs17 |NTERCHANGABLE ROTORHOUSING| 4
s | pooozer | CERCTRICAL PANELASSY | !
26 P0002607M PUMP MOUNTING BLOCK 1
27 P0000684 GREASE POINT PANEL 1
28 18192 RGO06 DO-IT REMOTE GREASE KIT 4
n | cmon | GRS |
30 C024-0102 M6 X 25mm LARGE WASHER 1
Eyl C031-0161 M6 TYPE P NYLOC NUT Z/P 1
32 C031-0166 M12 TYPE P NYLOC NUT Z/P 1
33 C137-0170 TWZRIPLASTIC ROLLERBOX 1
# | ctronee | TR RACKET | !

C190-0301 - Rev:10.0

18784




TW 230HB Petrol

TW 230HB Diesel

TW 230VTR Petrol

TW 230VTR Diesel

( a“:':

TW 230HB Petrol
TW 230VTR Petrol

TW 230HB Diesel
TW 230VTR Diesel

PART
memno. |\ FART DESCRIPTION ary.
1 C030-0123 M8 HEX NUT Z/P 10 1
2 €021-0125 M8 STD C WASHER Z/P 8.8 1
3 C002-0824 M12 X 100 HEX SET ZIP 8.8 1
MEX60 SKT SET GRUBSCREW DIN
4 0870520 913150 4026 Z/P 1
5 BE4T BEARING 6205 ZRS C3 2
. CoBz0128 | BEARING SPACER 6205 INT 253320 | 4
7 C024-0106 |  M12 HEAVY WASHER BLACK 1
8 D463MS BLOCK PULLEY TENSION ADJUSTER 1
9 C131-0538 TW230 BELT TENSIONER PLATE 1
TW230 BELT TENSIONER FULLY
10| ci0-0161 MACHINED PULLEY 1
1 ©130-0162 | TW230 BELT TENSIONER BOSS 1
TW230HBP BELT TENSIONER HEAT
12 | c131-0838 Ly e 1
PART
memno. | DART DESCRIPTION ary.
1 €030-0123 M8 HEX NUT ZIP 10 1
z C021-0126 W8 STD C WASHER Z/P 8.8 1
3 C002-0824 W12 X 100 HEX SET ZIF 8.8 1
MBX60 SKT SET GRUBSCREW DIN
4 CORT-1520 913 IS0 4026 Z/P 1
5 BE491 BEARING 6205 2RS C3 2
& Cos20126 |BEARING SPACER 6205 INT2533.20 |
7 C024-0105 |  M12 HEAVY WASHER BLACK 1
a 0463MS  BLOCK PULLEY TENSION ADJUSTER| 1
9 C131-0639 | TW230 BELT TENSIONER PLATE 1
TW230 BELT TENSIONER FULLY
10 Crens MACHINED PULLEY L
7 C130-0162 | TW230 BELT TENSIONER BOSS 1
M12 BELT TENSIONER ASSY
12 | cosz012e SPACER @50 * 3mm 1

C190-0301 - Rev:10.0




TW 230HB Petrol TW 230HB Diesel [v] ~ TW230VTRPetrol [v/|  TW 230VTR Diesel [v/]

€192-0102 P0003611 C192-0102  P0003611
=
ID617
P0000653
PO000656 =
ID670
P0000637
P0000652
3022
PO000655
2801 2800
\ [
.\ PO000654
P0001812 ; ) 2800 2801
= 18393
(TW 230HB 2 tan
ID616 A petrol) : ID1399
P0000691

C190-0301 - Rev:10.0 80/84



TW 230HB Petrol TW230HBDiesel | | TW230VTRPetrol [ |  TW230VTR Diesel [ ]

C192-0212 P0001438 1D1662 (a) C192-0228 C192-0199 C192-0217

SKG 1 @ B nmnmwow% s
) 75 g/ TW 230H@ e 30 II
Allm' TR =¥ ¥/ \i PHTRDL| | g

C192-0229

TIMBERWOLF
TW 230H@

C192-0232
TIMBERWOLF g/
TW 230HB

C192-0208

D1258 P0000729

O KT TR [ p—

/=8
[ P0000651 | | P0000637 | [ ID616 | [ €192-0280 | [ €192-0207 | [ €192-0101 | [ c192-0100 | [ ID1661 | [ C192-0201 |

C190-0301 - Rev:10.0 81/84



TW230HBPetrol ||  TW230HBDiesel [v]  TW230VTRPetrol [ |  TW230VTRDesel[ |  2S¥eN
P0001438 P0000650 D616 662 2949 €192-0203
| | | [ Sripevorr (10616 ] [209] | |
T 50 Ki
AMIEOCE 7} MEOCEZED
. 4"';:7_'7.&;_3_.:__'__ e — —=aA
2| el —

P0O000637

C192-0191

EEA !
géﬂmmwow
TW 230HB

) S

P0000729

TO GO ON RELAYS

UN1202
iﬂ & Y X TIMBERWOLF —
..... %/ TW230HB 'm

O A |/
G . [MapEIN
[ 1D1258 | [ C192-0101 | [ C192-0100 | | ID1661 |[ C192-0201 |

82/84

C190-0301 - Rev:10.0



C192-0269 C192-0267

@)

C192-0214

@

P0002157 Speed Switch

._
/'EE P0001810 Forward latch
12
E——

!

ﬂ

MO A%

‘A TIMBERWOLF
TW 230VTR

(3059 ]

[ C192-0209 | €192-0216 P0000637 ID616

=z
o a/ ‘
: D

C192-0210

TIMBERWOLF Vo
TW 230VTR\»

Ci92:0206 | —\¢)

T

[Sv—

<A

118

TW230HBPetrol ||  TW230HBDiesel [ |  TW230VTR Petrol TW 230VTR Diesel [_|
+ .. L)"/j | & M [ 1D1662 | [2949 | TO GO ON RELAYS [ C192-0232 | [ P0000650 | | C€192-0200 |[ C192-0201 |
Q_z N\ |-23°CE | PO001811 Engine safety )

[MADE IN
BRITAIN |

C192-0146

WaLFracie

N
g || PETROL N

| c192-0101 || €192-0100 |[ C192-0216 |

| ID1661 | [ 3059 |

C190-0301 - Rev:10.0

83/84



TW230HBPetrol [ |  TW230HBDiesel [ |  TW230VTRPetrol[ |  TW230VTR Diesel [v/]

i

R N R &
.- '_Z_:.' /N _zaocEl
crsatzss ciozozer MNIISIRIN 52970 | |1 o

/'EE P0001810 Forward latch

g |TiEr s
FIRAL '} C192-0271 TO GO ON RELAYS 1950304
:@! P0001811 Engine safety 19517 2949 P0000650
1 2

' - S TIMBERWOLF @z | P0002157 Speed Switch @G@@] ovo )
AMITEETNN, &%, & Wawn s

€192-0213 P0002100 !
P0002156
|~ €192-0201
- 2 S [ €192-0146

= 74 WL frnck

MADE |
[BRITAIN

P0001301

L )] =

P0O000637
C192-0205

y' || DIESEL ||\

2 2l 96 1185,

[ C192-0112 | [ 3059 || C192-0216 |[ P0000637 | [ 3015 | [C192-0101 | [ C192-0100 | [ C192-0216 | [ ID1661 | | 3059 |

C190-0301 - Rev:10.0 84/84







§§T1MBERW0LF@



